620384

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLES

ISSUED APRIL 2008 REVISED AUGUST 2009






SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

CLAYS CAR

CLAYS CAR CARB
ST SPORT 2+2

ST SPORT 2+2 CARB
ST CUSTOM CARB

STARTING MODEL YEAR 2008

DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation
to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDEN-
TAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt e et et e e e et v
ILLUSTRATED PARTS BREAKDOWN . . . ..ottt ettt ettt e ettt e e e e e e vii
ACCELERATOR . . oottt ettt e e e e e e e e e e e e e e e e e e A-1

» Pedal Box Assembly
* Actuator Pedal Assembly
» Governor Cover/Decal

AR FILTER . . e B-1
* Air Cleaner

* Instrument Panel Assembly
» Cowl

* Front Bracket Assembly

» Rear Body

* Foot Rest Assembly

BRAKES . . D-1
* Brake Pedal Assembly
» Brake Drum Assembly

CARBURETOR AND CHOKE . . ..o e e e i E-1
» Carburetor
» Choke Cable

CLUT CH .. F-1
* Drive Clutch
* Driven Clutch Assembly

DIRECTION SELECTOR. . . .o e e e e e G-1
* Direction Selector Handle

ELECTRICAL SY ST EM . . .. e e e H-1

* Battery
» Ground Cable
* Electrical Plate Assembly

e Horn

ENGINE AND MUFFLER. . . . .o e e e e e J-1
* Engine
» Muffler

ENGINE MOUNTING. . . . oot e e e K-1

* Front Engine Mount

Service Parts Manual Page iii



TABLE OF CONTENTS

 Engine Pan Mount
* |so Mount

FRONT SUSPENSION . ... e e e L-1
* Front Axle
* Spindle Assembly
» Shock Absorber

FUEL SY STEM . .o e e e e M-1
* CARB Fuel Tank Assembly
 Fuel Pump
» Carbon Canister

REAR AXLE . . oo N-1
» Axle Tube
» Axle Shaft

REAR SUSPENSION . .o e e e e P-1

* Heavy Duty Leaf Spring
* Flanged Bushing

SEATING . . . Q-1
 Seat Bottom Assembly
» Seat Back Assembly

STARTER / GENERATOR . ..o e e e e e e e e R-1
* Insulating Brush Assembly
» Starter/Generator Adjuster

STEERING. . . oo e S-1
* Steering Shaft
* Steering Column
* Tie Rod Assembly

WEATHER PROTECTION . .. e e e e e e e T-1
* Sun Top Kit
* Windshield Kit

WHEELS AND TIRES . . . oo e e e u-1
SPECIALTY PRODUCTS . . .o e e e e e e APPENDIX A-1
OPTIONS AND ACCESSORIES . . . ..o e e e APPENDIX B-1

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii



ACCELERATOR

0- Includes Itemse_ @

Ref Acl 11-1

Service Parts Manual

Page A-1



ACCELERATOR

Ref Acl 11-2

Service Parts Manual

Page A-2



ACCELERATOR

Page A-3 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 39) ...c.coovuniminiineinineenineeneneens 1
2
3 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)................. 1
4 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 OVAL RIVET, 3/16" X 7/16" LG .....ovvvireieiieieieieseeeies e 6
6 ACCELERATOR PEDAL PAD .......cevoviiiieiiiieieeeeieesese e 1
7 * ACCELERATOR PEDAL ..ottt 1
8 NYLON BUSHING ...ttt 3
9 PEDAL PIVOT PIN ..ottt s 1
10 PUSH NUT, 9/32" ...ttt 1
11 CLEVIS PIN, 5/16" X 13/16" LG ...cvvriveeeiriieieisieieisesecieisssseenes s 1
12 TEFLON WASHER, 5/16"......c.ciueiiieieiiieieieiseeisie e 1
13 COTTER PIN, 3/32" X 3/4" LG ..cveviveieriieitieieieieisieieieisisisi et 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE) .....cccviuiiiirircinceeneeescseenessinsseessssensssessseensenes 1
17 NUT, 5/16 = 24 ..ttt 2
18 72072-G01 ACCELERATOR ROD ..ottt 1
19 SPRING RETAINER, 3/8" ...ttt 1
20 COMPRESSION SPRING .....ooiviiiieiiiieieisieie e 1
21 ACCELERATOR ROD BUSHING .........oceviiiiiieiiiieieieiceie e 1
22 SPRING RETAINER, 1/2" ...ttt 1
23
24
25 MICRO SWITCH CAM.......ooiviiieiiiiiiiieieieieeee et 1
26 SETSCREW, 1/4 - 20 X 3/8" LG. ..evvieeieeiereieieiseie s 1
27 LOCK NUT, 5/16 = 24 ...ttt 1
28 PEDAL BOX AND COVER .......ovviiiiiieieiieieieieieie et 1
29 SCREW, #8 = 16 X 1/2" LG. ..eueuteiueueieieieinieieisisieisiseses s 4
30 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)......ccveivieeereeierecteeieeeiees 2

Service Parts Manual Page A-4


.?sku=606990
.?sku=25799G03
.?sku=27844G01
.?sku=16409G1
.?sku=27512G01
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=72716G01
.?sku=00487G3
.?sku=15126G1
.?sku=25853G03
.?sku=01051G01
.?sku=00684G6

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31
32 MICRO SWITCH .....oooiiuiiiecieicicecie e 1
33 SCREW, #4 = 20 X 5/8" LG ....evveveieieeeeeinenineninireseeseseesieieissaesseessssnessssenesesees 2
34 WIRE HARNESS (PEDAL BOX) ...oovitiiiiiiiieieieiseieieiss e 1
35 FLEX LOOM (BULK) ..ottt s AR
36 WIRE TIE ..ottt 2
37
38 ACCELERATOR CABLE ......cooiiiiiiieiieeieieeeie et 1
39 70116-G02 ACCELERATOR PEDAL BRACKET .......cuiiiiiiiineieiniieineieenessessseenese e 1
40 GOVERNOR LEVER BUSHING ..ottt 1
41 UPPER GOVERNOR BRACKET ..ottt 1
42 LOWER GOVERNOR BRACKET ..ottt 1
43 GOVERNOR ROD ..ottt st 1
44 GOVERNOR ROD GUARD .......ocuiiiiiiieieieieiseiee et 1
45 NUT, M6 - 1.0
46 BOLT, 5/16 = 18 X 4/5" LG ...cvvieeieieiieieie ettt 4
47 BOLT, MB = L X 12 ...ttt 1
48 BOLT, MB = 1 X 30 c1.eciieieeiecieteie ettt 1
49 GOVERNER CABLE/DIRECTION SELECTOR BRACKET .......cooovviiirieiinnnne. 1
50 6 0 BOLT M0 = 1.25 X 25 ...ttt 2
51 THROTTLE CABLE MOUNTING BRACKET ..ottt 1
52 26830-GO1 | LOCK NUT, M8 X 1.25 MM ....coouiuiiuiriuieiiseesieesieeesiesse e 2
53 BOLT, MB = 1 X 20 1.ttt 1
54 BOLT, M8 = L X 20 ...ttt 1
55
56
57
58
59
60

Page A-5

Service Parts Manual



.?sku=25861G01
.?sku=01050G01
.?sku=72201G04
.?sku=17313G1
.?sku=17618G1
.?sku=608608
.?sku=606283
.?sku=606083
.?sku=606005
.?sku=606284
.?sku=603890
.?sku=450452
.?sku=00715G2
.?sku=606265
.?sku=606421
.?sku=606074
.?sku=606256
.?sku=72703G02
.?sku=606264
.?sku=606262

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61
62
63
64 607035 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 06199 GOVERNOR COVER ...ttt 1
66 LABEL (WARNING - GOVERNOR) .......cocoiiviiiieeieiieeeieiesssee e 1
67 BONDED WASHER, /4" ...ttt 2
68 RIVET, 3/16" X 9/16" LG (ALUMINUM)......coiviiriirmeiriiniiniereiseississeeeis s 2
69
70
71 WIRE TIE oottt 1
72
73 PEDAL GUARD.....co.tuitiititestisiasseesessissse st 1
74 D 5 BOLT 1/4 = 20 X 3/4" LG.ouieeeieieieee et 4
75 WASHER, 1/4" (STAINLESS STEEL) ....vuttiviiiieiieieieneeeiseeeisn s 4
76 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....veuiiriieieieieieieiseeieie e 4

Service Parts Manual

Page A-6



.?sku=606199
.?sku=608527
.?sku=00915G1
.?sku=14601G11
.?sku=17618G1
.?sku=75546G01
.?sku=00414G6
.?sku=01110G01
.?sku=00654G2

AIR FILTER

L7
AL

Yy,
L IFFLFIFE
L7

'y, 2
7 L7
...'...'. R
%&%
2

i
,y'ho.".,"

,0"' o
'c,,,
20

Carburetor

al
Manu
Service Parts

B-1

Page



AIR FILTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BUB952 AIR CLEANER (INCLUDES ITEMS 2 - ) w....oooeveeeereoeeereoneseesssesssesneseee 1
2 607269 BODY & BRACKET ASSEMBLY w......oovvooevererrereseseesseesessssessssesennenes 1
3 [Z599G07 AIR CLEANER COVER .......oorvoereooreeoeeeeeeeeeeeeeeeeeee oo 1
4 [Z604G0T AIR CLEANER CLIP.........ooomoooeeeeeeeeeeeeeeeeeeeeeeee oo 2
5 P8463G0] AIR FILTER .ooovooeveooceooeeeeee s 1
6 P8462G0 VALVE DUST EJECTOR .....oorvereeeeeeeeseseeses e 1
7 [I391G] HOSE CLAMP........oovooeeeeeeeeeeeeeeeee e eeee e eeee e 1
8 BU7950 HOSE .o 1
9 391G HOSE CLAMP.........ovooeeeeeeveesee oo 1
10 | P5532GT BOLT AND WASHER, M8 X 1.25 X 18 MM .........ccoovvoeeeeereeerereeeereeseeeeeeenens 2

Service Parts Manual Page B-2


.?sku=606952
.?sku=72599G01
.?sku=72604G01
.?sku=28463G01
.?sku=28462G01
.?sku=11391G7
.?sku=607950
.?sku=11391G1
.?sku=25532G1

BODY

47 - Includes ltems 48 - 53

Service Parts Manual

Page C-1



BODY

125 - Includes Items 126 - 129
130 - Includes ltems 126 - 127,129, 131

FLOORMOUNT
GUN HOLDER

efBod 11-2

Service Parts Manual Page C-2



Ref Bod 11-3

79 - Includes ltems 81 - 82
80 - Includes ltems 81 - 82

Page C-3

Service Parts Manual




Ref Bod 11-4

Service Parts Manual Page C-4



BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [I5IG03 INSTRUMENT PANEL ASSEMBLY ..oo.ooomrvemerroeeoosressssessessssssssssesssessssenseons 1
2 27169G01 INSTRUMENT PANEL INSERT (FOUR CUP) ......ccovoorveerreecreeereeeeeeesenenene 1
3 BSTEZGUT | LABEL (SAFETY) ..oooieieeeceeeoseeeeeeeeeeeeesesesesesseseseeeesesesesasssesssaness s s 1
4
5 [5259G0] | GLOVE BOX DOORS (BOTH SIDES) .....oomiveeerveecvescsosensoesssssssssssesssssenenns 1
6 [5259G0Z | GLOVE BOX DOOR (DRIVER SIDE) .....covirvereeeceeeeseeeeeeeseesesesseeneeenenen 1
7 [5259G03 | GLOVE BOX DOOR (PASSENGER SIDE).......cooooevveveeresisessessssssiesssenenns 1
8
9 BOB534G* | COWL...oooooeoeeeoeeocececeees e 1
10 | [IEIZBGOT | SPLASH PANEL .....oovucoeeceeeeeeoeeeeseeeeseeeseeeseeeseseeeeessesee s eseees e 1
11 | [IIoIGoZ COWL SUPPORT BRACKET ...c.oooveoievercsesssesssossossssesssseesssssses s 1
12 | [II0ZGoZ BOLT, 1/4 - 20 X 112" LG wevooerveoereeeseeseeseeesssessoe s sssessss s 3
13 | [IU55GUY | RIVET, 3/16" X 1 1/8" LG (ALUMINUM) ........ovvveeerereeeeseeeseeesseenee e 1
14 | [IIIsGod VINYL TRIM oo 2
15 | [IUS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM) w....ovvvrrverceeeseseseeseees e 10
16 | [E8I6G3 RATCHET FASTENER, 1/4" X 3/4" LG ..ovvorveecrereereessesssesssessses oo 4
17 | [ZZE3GOY | LABEL (ANTI-ROLLBACK) ...oovooiveereeiemeeeeceeeeseeeeeseeseeessssseeessenes s 1
18 | PBBIEBGOY | LABEL (TEE HOLDER COVER) .....oociveeceeeseeeseeeeeesesessseessssseeessessssesnnees 1
19
20 * SERIAL NUMBER PLATE .......orvvomvieeieeeseesseesssoessoesssesss s ssesessssenns 1
21 * CAPACITY PLATE .....ooooooeveeeeeeeeeeeeoeee e eseeeseee s es s eese e 1
22
23
24 | [AUSBGUY | RIVET, 3/16" X 1" LG (ALUMINUM) ........orvoerrerreeeceeenseeeseesseessses s 7
25
26 | [ZBIZGUY | NAMEPLATE (E-Z-GO) (OVAL) woooivoeoeeeeeeeeeeeieseeeeeeieeseeeseseeseesesesseaseeenenes 1
27
28 | [I33BGUY | FENDER FLARE (DRIVER SIDE)......ciiiiieeieeeneeeseeessseessesssseesssessssesssssnsons 1
29 | [I33BGUZ | FENDER FLARE (PASSENGER SIDE) .......oiviieeereeeeeeosseeseesseeessesssssnenes 1
30 | [IUSBGUL | RIVET, 3/16" X 1" LG (ALUMINUM) ......oooveomreeceeeeeeeeeeeeseeeeeeeeseeeesseeeneees 14
31

Page C-5 Service Parts Manual


.?sku=71151G03
.?sku=35962G01
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=71413G01
.?sku=71101G02
.?sku=71102G02
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=16816G2
.?sku=74443G01
.?sku=35968G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=74813G01
.?sku=71338G01
.?sku=71338G02
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [I=I0GUI | UPPER FLOORPAN (FRAME MOUNTED STEERING).........oovveeereeereenane.. 1
33 | [@BUIGIN | RIVET, 3/16" X 9/16" LG (ALUMINUM)........ooooomrvveerererneeeeeeseessses e 9
34
35 | [OZEIGUL | LOWER FLOORPAN .....oooooiiiiooieeeooceeeoeeeeeeeeeeseeeeeeseeeeseeees oo eeeeseeneeenenes 1
36 | [@BUIGIN | RIVET, 3/16" X 9/16" LG (ALUMINUM)........ooooorvveererereeeeeeeseesssees e 7
37 | [OUBBZGUL | ACCESS COVER.....ooiceeiceeoeeeeeeeseoeseseesssseeesss s eses e 1
38 | 604891 3 BAR CHROME BRUSH GUARD (ST CUSTOM)........oovveorveeereseereeereee. 1
39 | [EBEZBEGUZ | BUMPER.....oooooocoooeeeeeeeeeseseeeeeeee e eeese e essss s 1
40
41 | 75058G04 | SPACER 1" ...oioooceeieeoeceeeeeeseee e eeesse e 2
42 | [BOEBGUL | SPACER, 1/2" ..o 2
43 | pUS70GZ WASHER, 5/16" .......coovvooeveeeeseeseeeeeseseessseeesseesesseeess s 2
44 | pOY0SGH LOCK WASHER, 5/16" .......ooevomereereoesessseessssssssssssesssssssssssesssssss s 4
45 | DIOZEGUZ | BOLT, 5/16 - 18 X 2 1/2" LGurvoorveeeeeecveeeeeeeeeeeeeeseeeeseeseseeses s enseesesenenenns 4
46
47 | [@5ZIGUA | FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53)........coooooerveeenn, 1
48 | [E5Z3T0N FRONT BASKET ...ooovoocvoeeeeceeeeseoeseseesesee s sssess s seesesses s 1
49 | paEBZZGUn BASKET MOUNTING BRACKET (DRIVER SIDE) ........covvververreereees 1
50 | [A52ZGUZ BASKET MOUNTING BRACKET (PASSENGER SIDE)............cccoo.e.... 1
51 | 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) ........coovvveen.... 4
52 | pUBYIGT LOCK NUT, 3/8 = 16.....c.cveeoeveereeeeeeeeoeeeeoe oo sseeseseseseeses e 4
53 | [FII3IGON LABEL, FRONT BASKET (WARNING) ........rververrreeeeeeeensereeeneees . 1
54 | [Z365G00 | GUN HOLDER, FLOOR MOUNT......cooviieemveeemeeeeeeeeseeeeeeeeeees e eseeee e 1
55 0048GUG FLOORMAT WITH HORN HOLES (1/8")........covveeeeeeesreiesseeeeeeeeeseseseresenenes 1
56 | [pUSBYA SEAT FRAME ....ooocooooceoeeceeoeeeeoe e 1
57 | pO7ISGY BOLT, 5/16 = 18 X 4/5" LG .....vvorveeereeeeeseeeeseeeeeeeeeeeeeseeeeeeeeesesess e enneone 2
58
59 | [IS0IGUY | ROCKER PANEL (PASSENGER SIDE) ....ovoroeeereeeoceeeecessessiseseeeseeesne 1
60 | FIS0ZGUY | ROCKER PANEL (DRIVER SIDE)........ooooieiomeeeoneeeeesiseesessssesessessnesee. 1
61 | [SUS8GH RIVET, 3/16" X 15/16" LG (ALUMINUM)........oo.oovrereeenreereeeneeseeeesreeneenees 4
62

Service Parts Manual Page C-6


.?sku=71510G01
.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01
.?sku=74265G02
.?sku=75048G01
.?sku=00570G2
.?sku=00905G8
.?sku=01035G02
.?sku=74521G02
.?sku=74523G01
.?sku=74522G01
.?sku=74522G02
.?sku=00891G1
.?sku=71931G01
.?sku=74365G01
.?sku=70048G06
.?sku=605694
.?sku=00715G2
.?sku=71501G01
.?sku=71502G01
.?sku=15058G6

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

63

64 | 71507G01 | SILL PLATE (PASSENGER SIDE) .......ccoorviorreeomereeeeeeoeeeeeeeeeeeeeeseeseneeen. 1
65 | FISO7GUZ | SILL PLATE (DRIVER SIDE).......ooiireeooieeiomeeooeeeeeeeeeeseeeeseeeeeeeeeeeeeenenen. 1
66 | [B705G] SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) w....oovveeeeeeeereeseeeeeeeeneneons 4
67 | E3725G4 SPACER, 5/16" .......cooooeveeeeeeeeeeeeeseeeesesss e 4
68 | 14390G04 | LOCK NUT, 1/4 - 20 (PLASTIC INSERT) ....ooorvmmmreereeeeeeeeeeeseseeseeeeeeenseennes 4
69 | FUZEAGUZ | SPLASH PANEL .....cvooceeeeeeeeoeeseeseseeseseeeeseeeesesess s 2
70

71 BATTERY TRAY .....oooomieoeeeeeoeeeeeeeeeeeeeeeeeeeeeeeseeseesesee s eeeseeeesennnes 1
72 | pUTISGA BOLT, 5/16 = 18 X 4/5" LG w..ooovvveeeereeereeesseeneeeeeseeeseeesssesseeeseesesesssene s 8
73 | 71551G01 | FENDER LINER, EXTENDED (PASSENGER SIDE).........ccoovvrrvvimrrreerrionnes. 1
74 | [IS5ZGUY | FENDER LINER, EXTENDED (DRIVER SIDE) ......oovvoorveeoceesereesereesreennee. 1
75 | [EBIBGY RATCHET FASTENER, 1/4" X 3/4" LG ...cvorveerveeeeeeseeeeeeeeeeeeesese oo 8
76 | 14B01G17 | RIVET coooooooieooseeseoeeceee oo ee e 2
77

78

79 | 71330G5** | REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82).............. 1
80 | 71330G6** | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82).........ccc......... 1
81 | 71318G01 BAGWELL LINER .......oocvvooeeeeeeeeeeeeeeeseseeeesee s 1
82 | [EBIEGT RATCHET FASTENER, 1/4" X 9/16" LG.....oveorvveeceeeeseeeeseereneeeeseneee 26
83

84 | [IBZOGUL | ACCESS PANEL ....ooivoieeeeeeceeeeeeeeseeeseeeeeeeeeseseeenees e 1
85 | PIIOZGUN | SCREW, #8 X 3/8" LG (STAINLESS STEEL)........ovveeeeeeeeeereeeeoeeeereeneeee 5
86 | [EIBBAGUZ | "J" CLIP oo eeee e 1
87 | 10570G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) ......ovvorvermreeereeereeeeseeeeeeeeeeee e 4
88 | [US70GIO | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ooooovvooeeeeeeeeeeeeceeeseeeneeennees 6
89 | [BA3ETY PLASTIC DRIVE RIVET, 1/4" X 3/8" LG......ovooeveeeereeeesreseeeeeseseeneseseserssnenen, 2
90 | [EIBOIGTT | SEAT HINGE PLATE ....oiivocoeeceeeeceeeeeeeeeseeeeeeeee e ese e 2
91 | [U57UGI RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ......oovveeveeeeeeeeeeeeeeesseeneenenes 4
92 | pUsTIGY WASHER, 5/16".......ooveoreereereseeseeeeeseeseseseesesesesesesesesesses s seesseseesenesens 2
93 | 71456G01 | NOTCHED REAR BUMPER ......coo.coorvveireeeereeeeeesesseeeeseseessseesssees s 1

Page C-7 Service Parts Manual


.?sku=71507G02
.?sku=16705G1
.?sku=23726G4
.?sku=70244G03
.?sku=600496
.?sku=00715G2
.?sku=71552G01
.?sku=16816G2
.?sku=16816G1
.?sku=71320G01
.?sku=01107G01
.?sku=71364G02
.?sku=10570G10
.?sku=18436G1
.?sku=71609G01
.?sku=10570G11
.?sku=00571G2

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
94 | 71398G01 | BOLT, 1/4 - 20 X 1 1/4" LGermveorrrreeereeeseeeeseeeeseeeeseseesesseesess s 2
95 | [IZBEGUL | BUMPER PLUG .....oivieeeeeoceeeeeeseeeesesessesees s 4
9 | [II0ZGOd BOLT, 1/4 = 20 X 11/16" LG rvoooeveereeeoeeeeeeeeeeeeeeeeeee e eeeeee e 2
97 | [I55AGUL | J-TYPE NUT RETAINER, 1/4 = 20 .oooooooooeeeeeeeeeeeeeeeseeeeseeeeeeeeeeeeeeeeeeneees 2
98 | [IZBTGUL | BUMPER STAY .....ooiiiioieeeeeeeeeeseeseseseseesesss s eseseeses s 4
99
100 | [ZB3ZGOY | LABEL (CLAYS CAR) w.oooooooeooceeeeseeeeseeeeeeeeeseeeeeeeeeeeeseeeeeee e 2
101
102 | [FZIZBGUY | VERTICAL FRAME SUPPORT (PASSENGER SIDE)..........oovvoorvveecerernrennn. 1
103 | [ZIZEGUZ | VERTICAL FRAME SUPPORT (DRIVER SIDE) .......oooovoevieeereeneeeereeeneenne. 1
104 | pUZZIGH BOLT, 3/8 - 16 X 1 1/2" LG .oooveocveoeeeeeeeeeeeeeeeseeeeeeessse s 2
105 | pUS60GT WASHER, B/8" ........oovvvorrveeesseseseeeseseessseeesseesessseeesss s ssesees s s 14
106 | [TO98GH LOCK NUT, 3/8 = 16 ....cooveooeveoeeeeseceseeeeseseseesssesssssesessssesssess s 6
107 | pU769GZ CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ....oeoocveocveereeeeeeeeeeereeeeeeeeeeeseenneeae 2
108 | pUZZEGY BOLT, 3/8 - 16 X 1" LG .ovooveoerverceeeeeeseeeeseeeeeessesesseseeesseessesesseeeseesseseessnenes 2
109
110
111
112 | [OU3BIGOI | FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) .....ooocveorererereean.. 1
113 | [UB53G] END CAP, 1" ..o 2
114 | [I9Z9G0] LABEL (WARNING) .......c..ooeveeerreeereeeseneeeeeeesesseesesessesseseseseesenees e 1
115 | [U362G0] FLOORMAT ......oovooeeeeeeeeeeee e 1
116 | [UB33G0] FOOTREST w.cooooeoeeeeeeeeee oo 1
117 | [FZI3ZGUY | LABEL (LOAD BED LIMIT WARNING)........corveeeeeerereenereeseee e 1
118 | FBZEBGUY | SUPPORT TUBE .....oovooeveeosecoeseeeeseeeeeeeeseseeeeeseeseese s 2
119 | 606682 SELF THREADING SCREW, #12 - 24 X 3/4" LG ......vvveeeeeereeeereeseeeereneeenn. 2
120 | [UB5IGT END CAP, 3/4" ..o 2
121 | POZ7IGI HOLE PLUG, L/2" ...ooooeeeeeeveeeeeeeeeeeeseoeeeesees e seeee s enesses s enenens 4
122
123 | [5333G0Y] | BOX COOLER AND BRACKET (INCLUDES HARDWARE) ...........ccoooovveea... 1
124

Service Parts Manual Page C-8


.?sku=71455G01
.?sku=71102G01
.?sku=71554G01
.?sku=71457G01
.?sku=74532G01
.?sku=74126G01
.?sku=74126G02
.?sku=00427G6
.?sku=00560G1
.?sku=11098G5
.?sku=00769G2
.?sku=00426G8
.?sku=70361G03
.?sku=19853G1
.?sku=71929G01
.?sku=70362G01
.?sku=70633G01
.?sku=74132G01
.?sku=75268G01
.?sku=19859G1
.?sku=20271G2
.?sku=75344G01

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
125 | 75109G02 | ASH TRAY KIT (INCLUDES ITEMS 126 - 129) ......oovvveoreeeoceeeeceeeeereenerennn. 1
126 | 27731G01 ASH TRAY ..o eee oo e 1
127 | 27736G01 GASKET ..ooeveoeeeeeeeeeeeeee oo eneseennens 1
128 | [5I0OBGUZ BRACKET ..oovoooeeeoee e ssees s 1
129 | pUIOUGA SCREW, #10 - 16 X 1/2" LG ..orveooeveoeeeees v 4
130 | 75109G01 | ASH TRAY KIT (INCLUDES ITEMS 126 - 127, 129, 131) ....oovoorvverrrerenenen. 1
131 | [5I0BGUZ BRACKET (E-COAT) ....ovoooveeeeseoeeeeseeseoeseseessseesssesesssesssseseessnessenenens 1
132
133 | [4533G0Y | GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) ....ovvoeveereeerenene. 1
134 | [UIZ5GOY | PEDAL PIVOT COVER ...ooooioeeoceeeeeeeeeeseeeeeeeeeeeeeee e eeeee e 1

Page C-9 Service Parts Manual


.?sku=75108G02
.?sku=75108G02
.?sku=00100G4
.?sku=75108G02
.?sku=75108G02
.?sku=74533G01
.?sku=70135G01

BODY

Notes:

Service Parts Manual Page C-10



BRAKES

Part of Frame

Accelerator
Pedal

18 - Includesltems 19, 20
22 - Includes ltems 23 - 26

Ref Brk 6-1

Page D-1 Service Parts Manual



BRAKES

53 - Includesltems54 - 80
BRAKE PEDAL
(VEHICLEWITH BRAKELIGHTS)

Ref Brk 6-2

Page D-2

Service Parts Manual



BRAKES

20T ‘TOT sway sepnjoul - 00T
S6 ‘v6 SWwal Sepnul - £6

S6 ‘v6 SWal sepnoul - 26

T6 - /8SWa)sapnjoul - 98
Ggsway sepnpul - 8

€6 - 8 Sswalsepnpoul - €8
¢6 - y8Swalsepnpoul - Z8

BIPIY3A JO JuoH

)

Ref Brk 6-3

Service Parts Manual

Page D-3



BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 [UBIZGUZ | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10) co..ooovoooceeorceeeeeseessseeseoeesesesseessesesesess e 1
2 [UBBIGUT TORSION SPRING..........covveereeseeeesseeeseeesesesesssessseseeeesssessssesees s 2
3 olarsvieion PIVOT PIN oo e 1
4 DI07IGUT PUSHNUT, 5/16" .....ooooeeeeeeeeeeeeeeeeeeeeee oo seeeee oo 1
5 [0Z59G02 BRAKE PEDAL........o.ooeveoeeeeeeseeeoeessosessessoesessessesseseseesesesess e 1
6 [UBIIGUZ PARK BRAKE PEDAL ......o.ooovooerreeeeeoseoeeeseeeeeeeseeeeeeeeeeeeseseee e 1
7
8 [0Z57G0T SERVICE BRAKE PAD..........ovverereeseeeessoessseesssoesssesssessesessessess s 1
9 [0Z56G0] PARK BRAKE PEDAL PAD ..........coovvoerveeeereiesseeseseesessesesessesesseessneenes 1
10 | [6209GT OVAL RIVET, 3/16" X 3/8" LG w..ooorvereeeereeeeeeseeeeseeseseneess s 9
11
12 | [US8ZGUY | SHOULDER BOLT, 3/8 - 16 X 4" LG ..oooorveeoceeoeeseesereessseeesese e 1
13 | [USBIGUY | FLANGED BUSHING.....cooooiveeeceeeeceeeeesseseseseseseeseesessesiseesess s 2
14 | [OBZEGOY | TORSION SPRING ...cooivoeeeeeeieeeeeeeeeeesseeeeeesseeeseseseseeees e 1
15 | pUB43G] WASHER, B/8" ......ooooveomeeeeeeoeeseiesseseseesessesssesse s s 1
16 | [T098GH LOCK NUT, 3/8 = 16 ....oooveooeeeoreeeseceseeeeeeseseesssesssssesessssesssess s 1
17
18 | 70272G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)........cco.cevverrenne.. 1
19 | pUZE3GOY SPHERICAL NUT, 5/16 - 24 ......oooovoeeeeeeeeeeeeeeeee e 1
20 | [ID98GY LOCK NUT, 5/16 = 24......ooooeveoeeeeeeeeeeeeeee e 1
21
22 | [UI6IGU3 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) | 1
23 | pBUBZGUY EQUALIZER BRACKET ......ooviireeemeeeceeeseeeeeeeeee oo 1
24 | pEBUB3GUY BRAKE COMPENSATOR BUMPER .............ovviereeeeseeesnseeseeeeseresnnnens 2
25 * BRAKE CABLE (DRIVER SIDE) ........ovveoevveesreoeeeeeeseeessseeseeeeeseeeennnons 1
26 * BRAKE CABLE (PASSENGER SIDE).........ccovverevereeeseeeneeeneeeereeenee. 1
27
28 | DIIIIGUY RETAINING RING, S.S. w...ovveoreeereeeeseeeeoeeseeeeseessseesessesessesssesesseneso s 4
29
30 | [U38BGY CLEVIS PIN, 5/168" X 1" LG.rvvoovveeeeeeeeeseeeeeeeeseeeseeessseeseenese s eneeesesesneeons 3

Service Parts Manual Page D-4


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70259G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01
.?sku=10386G3

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 [[0387G3 COTTER PIN, 3/32" X 3/4" LG c.o.oreveereerereeeeeesess s 3
32 [2443G7 CLEVIS PIN, 5/16" X /4" LG ..ottt 2
33
34 [0B0IGU] KICK-OFF LINK ......ocouiuiiueiieieesecseceese s iessese e sessssse s 1
35 [[7838G] NYLON BUSHING .......ovuviiieieieieeisssieeses e 2
36 E0835GT TEFLON WASHER, 3/8" ... . ettt e e e 2
37 00559G8 WASHER, 5/168".....eeiiii ittt et 2
38 [0387G3 COTTER PIN, 3/32" X 3/4" LG ...eeieie ettt 2
39 [[0U98GO] KICK-OFF CAM PIVOT ....ovvoiiiaiciie e 1
40 [[0097GH FLANGED BEARING .....cooovuiiiiieieecicisissis e 2
41 [0587G0] KICK-OFF CAM ....coocvuiviiieeieeseesesae e es st 1
42 [(IZI5G0] SETSCREW, 1/4 - 20 X 1/2" LG .utieiiiiiiiiiee ettt 2
43 [Z132G3 SPACER .....ooviiiiieiecie et 1
44
45 [[OII3G0T] ADJUSTABLE BUMPER ... 1
46 [I0Z7GT] LOCK NUT, 5/16 = 18....iiiiieeiiiiiie ettt ettt e et e e s 1
47
48 0080G0Z CATCH BRACKET ..ttt ettt e e 1
49 DUZ14GH BOLT, 1/4 = 20 X B/4" LG w.ocoevvereeeeieeeeeeesee s 2
50 [[Z390G4 LOCK NUT, 1/4 = 20....uvevecieeeeceeeeeiessee s 2
51
52
53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) ...cceiiiiiitetiieite et e ettt ee e e e 1
54 [[0686G0Z BRAKE PEDAL .....oovviviveeeiee e 1
55 [UBIIGUZ PARK BRAKE PEDAL ...ttt 1
56
57 [(0Z57G0] SERVICE BRAKE PAD .......ocooviiiiiieeeeieseeiesie e es s 1
58 [[0Z56G0] PARK BRAKE PAD ......oocoocviiieieeisieessiesieseseesesss s iesasas s 1
59 [[6409G7] OVAL RIVET, 3/16" X 3/8" LG ....cvuevrrireireieiiesie e 9
60
61 [[0Z58G03 BRAKE PEDAL PLATE .......ouviivciieeee e 1

Page D-5 Service Parts Manual


.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=70686G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70258G03

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
62 | [UBBZGUY PIVOT PIN .ooooooeooceeeeeeeeevee e 1
63 | [UEBIGUY TORSION SPRING..........covveereeseeiesseeeseeeesesssessseseseseesess s 2
64 | DIOZIGUY PUSHNUT, 5/16" .....ooooeeeoeeeeeeeeeeeeeeeeeeee oo seeeee oo 1
65 | pO737GY SCREW, #10 = 24 X 1" LG .oooooeveooeeeeeeeeeeseeeeeeeeeeeeeeeeeeee oo 4
66 | [pU739G] RUBBER NUT, #10 = 24 ......ooomvveoreeeemeeoeeeeseseeeseseessseesesesses s 2
67 | [A535G0] BRAKE PEDAL STANDOFF..........ovvoomveeoeeeeesseseesseessssesesesses e 2
68 | E7I37GUT CONICAL SPRING .....oooooeeeeeeeeeeeeeeeeeeeee e seeeeeeeeeeeeesee oo eennens 2
69 | [@390GIY LOCK NUT, #10 = 24......cooooevooeeeoeeeeeeeoee e 2
70 | 10606G8 MICRO SWITCH w..oovvoocveoceceeevoeeeeeeeee oo 1
71 | pUOYSIGY SCREW, #6 - 32 X 1 1/4" LG ....oeooeeeoeeeeeeeeeeeeeeeeeeeeeeesee oo 2
72 | [pUSLIGH WASHER, #10 .....co.oooveoeeeeeeseeeeseeeesseeeeeeeeeeeeesee e seseeeeeeeeeeeeeseeneeeos 2
73 | [pUS59G3 WASHER, # .......cooooevveoeseooessisessesesseesessssessesesss s s 4
74 | [pUSB5GY LOCK WASHER, #6 .........coovveoeeeeeeseoeeeessssesssseesessessssssssssessssess e 2
75 | pUSZ5GH NUT, #6 = 32 covoooeeeoeeeeeeeeeeeeeeeeee oo eeeeee e eee e eeeee e 2
76 | [E5EGY SCREW AND LOCK WASHER, #6 .........covveeveeiereeeeeeeeesseeseeeseseeeanennns 2
77
78 | [@6Z8GY FASTON TAB........ooovvoreeeeeeoeeeeeeseseeseseessssss s ensse s 2
79 | pFBUSGY WIRE HARNESS (BRAKE LIGHT)........rvvooereeereeeoeneeeeeeeeeeeeeeeeeeeneen. 1
80 | [7BIBGY WIRE TIE .o.oooooooeeeoeeeeeeeeees oo 2
81
82 | [OUYYBGUY | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92)................ 1
83 | [UYYBGUZ | BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93)......... 1
84 | 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) ........ooorveereeereeeeeseeeereeeeeenes 2
85 * BRAKE SHOE .......covvoieeveeeeeeeeeeeeeesse oo eeveee e 2
86 | E7944GU] BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) ...covvorvreececerernenens 2
87 * UPPER SPRING ......oooooveeeeeeeeeoeeeeeeeeee oo ees e 1
88 * LOWER SPRING ........ovvmorooeemeeeeseeeieseeeeeoeeeeoeeeeeeeeeeeeeeeeeeee e 1
89 * PIN oo 2
90 * CUP AND SPRING .....oovvomvveoceeeeeseesseeeessosesesesssseeseseseseeese s 2
91 * ADJUSTER SPRING .......ooooiviireeoeeeeeeseeeeeeeeeeeeeeeeeeseeeeeeeeeee e 1
92 | [ZEBZGUY BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95).... 1

Service Parts Manual Page D-6


.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=14390G10
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01
.?sku=72582G01

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
93 | [ZE8ZG0R BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95)...... 1
94 * ADJIUSTER......ooooeveeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeseeeseeeeeeeeeeseeeneeseeeneeons 1
95 * TEFLON WASHER ........oovvoreeoeeeeeeeeeeeeseeeeeeseeeseeeeeeeseee e 2
96 | [7U8B3GZ BOLT, 5/16 - 24 X 1" LG ..ooovveooeveoeseoeceseeeeseeeeeses oo 8
97 | [EIZEGT LOCK NUT, 5/16 = 24.......oooevoeeeeooeseeeeeeeoeseeeeessses s es s 8
98 | EIBUYGT INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" ........ccovvrer.n. 2
99
100 | PIBU7GZ BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102)........covvverrrernnen. 2
101 * BRAKE DRUM .......ooooooeeeoeeeeeeeeeoeeeoe oo seeeeeseese e eeeeenenes 1
102 | [UB6EZGT LUG BOLT, 1/2 = 20 ...coeveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeese e eeeeeeeeenenes 4
103
104 | PZ939GI SPINDLE CAP ADAPTER ........cvcomvveeeeeeessseiessosesesesssssessssesssessses e sneseons 2
105 | pUBYZS OUTER BRAKE DRUM WASHER .........orvvoorveeneeeseeeeeeseeeeseseeseee e 2
106 SLOTTED NUT, 3/4 = 16....oeveeeeeeeeeeeeeeeeeeeeeeeeeee oo 2
107 | [OU387GY COTTER PIN, 1/8" X 1 1/2" LG cvooorevooeeeesereesseesesesseseesseseeseesese oo 2
108 | FO7033 SPINDLE CAP ......ooovooreveeeeseeeeeeeeseeseoeesssses s ess e ese s 2
109
110 | BUSZ00 BRAKE CABLE BRACKET (PASSENGER SIDE)........c..cooreeereeeereeserersnnnee, 1
111 | PBUSZ0] BRAKE CABLE BRACKET (DRIVER SIDE) ........oovoorveeeeeeeseesessseeeesenenee, 1

Page D-7 Service Parts Manual


.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G1
.?sku=24939G2
.?sku=606945
.?sku=606403
.?sku=10387G1
.?sku=607033
.?sku=608200
.?sku=608201

BRAKES

Notes:

Service Parts Manual Page D-8



CARBURETOR AND CHOKE

5 ‘\ = -

2
4

Service Parts Manual

Page E-1



CARBURETOR AND CHOKE

AIRCLEANER
Section

Ref Cac 2-2

Service Parts Manual Page E-2



CARBURETOR AND CHOKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BU7959 CARBURETOR (INCLUDES ITEMS 3 - 22).....ovoerverrrecresnsessseneeenssesnsoons 1
2
3 BU7958 MAIN JET (F106) .....ooovvooveeeeeeeeeeeeeeeseeeeeeeseseeseeesseeseseeseseesee e 1
4 BU7957 PILOT JET (#52) cvveorvvoerveocseessesessessssesssesssessssssessssssssssesssassse s 1
5 BU3589 PLUG we.oeoeeoves s 1
6
7 BU3589 NEEDLE VALVE .........oovoovroeeessessessesesssesssesssssssssessssssssesssasssesssss e 1
8 BU3587 FLOAT oot 1
9 BU3589 FLOAT PIN c.oovooveoceoeeeeeeeeeee e es e enseensene e 1
10 | pU358Y FLOAT BOWL GASKET .....oooeeeoeeeeeeeceeeseeesseseesesesese s 1
11 | pU359g FLOAT CHAMBER .........oovvooeeeeeseessessssessssssessssssssss s 1
12 | pU359Z BOWL SCREW .....oovvareveocsesesssessessss s sssssssssss s 1
13 | pU35Y] BOWL GASKET ....oovooeveoeeeeeeeeeeeeeeese e esseeesseseeseesesesse s 1
14 | pU35B3 CHOKE BRACKET ....oovovioemeeeeeeeeseeseeeeeesesesesenss s esssensss e 1
15 | pU359g BREATHER TUBE ......ocovouvioaietnesecessesseessssss s 1
16 | pU3599 CLAMP, INTAKE TUBE ......oovvrmeveoeseseesesessssenssessssss s 1
17 | pU359Y CLAMP CYLINDER HEAD TUBE ..........orevrereeeeeeeeeseeeseeeeseseseeeen s 1
18 | pU3LYA INTAKE TUBE .......oovvemveeceeoeseeeneeeeeee e s s esse s 1
19 | pU393 CHOKE GASKET .....ooovooocvtaeseseseessoes e ssse s 2
20 | [pU3593 NUT, MB X 1.0....veoecveoceeoeseeesseessessessssessssssesesss s 2
21 BUB0 THROTTLE ROD ATTACHMENT BUSHING. ..o 1
22 | PpU3EE3 STUD BOLT oo eesee e 2
23 | pUrEs3 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT).......ccc.......... 1
24 | 607983 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT)........ccccooen...... 1
25 BU5B68 CHOKE CABLE (SWB) .....ooevoeeeeeeeeeeeseeeseeeeseeeseesee s eeesaneeons 1
26 | pUSE8GA LOCK WASHER, /16" .......crveoereeeeeeeeeeeeeseeeeeeeseees s e 1
27 | pUR45GE JAM NUT, 9716 - 18 ....vooeeoeeeeeescoeeeses oo 1
28 | [ZIBBEGUT | RETAINER.....oiooiioieeeceeeecseecieesseessee s sssssss s s 1
29 | [ZISEGUY | CHOKE CABLE ADAPTER ......coomiimieoeeeeeeeoeeeoseeeeseeessessseesssseseeesseessssenes 1

Page E-3 Service Parts Manual


.?sku=607955
.?sku=607956
.?sku=607957
.?sku=603585
.?sku=603586
.?sku=603587
.?sku=603588
.?sku=603589
.?sku=603590
.?sku=603592
.?sku=603591
.?sku=603583
.?sku=603598
.?sku=603596
.?sku=603597
.?sku=603594
.?sku=603593
.?sku=603595
.?sku=608023
.?sku=603584
.?sku=607684
.?sku=605868
.?sku=00568G4
.?sku=00545G4
.?sku=72155G01
.?sku=72154G01

CARBURETOR AND CHOKE

Notes:

Service Parts Manual Page E-4



CLUTCH

7 - Includes items 8 to 15

Service Parts Manual

Page F-1



CLUTCH

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BUZ000 DRIVE CLUTCH w..ooovooeeeeeeeeseceeese e esess s 1
2
3 BUGZ25 BOLT, M12 - 1.25 X 160MM LG .....ovvoreveeoeeeeeeeeeseeeeeeeeeeeeeeee e 1
4 BU6Z3Y WASHER, ML2 .......ooooooeeeeeeeeeeeeeeeeseeeeeeeeeseeeeeee e eeeee e eeeee e 1
5 BUGZ3] WASHER .....ooovooomvoeoeeeoesseesseees e es e 1
6
7 602001 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ........coooorerreennen. 1
8 * MOVABLE SHEAVE .........oorvveoeeeeoeeeeoeeseeessesesseesessessesesses s 1
9 BUSZI] SCREW, MA X 25......coovooveeeeeoeesooes s eseses s 3
10 RAMP BUTTON .....oovooeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e eeeese e 3
11 * CAM .o 1
12
13 | 608209 COMPRESSION SPRING ......coooorveerererseseesseeieseiessseesessesess s 1
14 * SHEAVE AND POST ......oooivooeeeeeeeeeeeeee oo seeeeeeeeeeeesee e 1
15 | pUsZI HEAVY DUTY RETAINING RING........ovvmrveeemeeeemeeeeseeeseeeeseeeeeeeeeeeees 1
16
17 | FU6243 BOLT, M12 - 1.25 X 120MM LG ....o.ovorrveeoereocreesereeeeseeeseesesseeesseeeseeneenes 1
18 | pUBZY WASHER, ML2 .......oooooooeeeeeseeeeeeeeseeeeeeeeee e eeeee e 1
19
20 | PUBIZY DRIVE BELT w.oooevoooeveeeveeeeeeeeseee e 1

Service Parts Manual Page F-2


.?sku=602000
.?sku=606245
.?sku=606239
.?sku=606239
.?sku=606230
.?sku=608210
.?sku=608204
.?sku=608211
.?sku=606243
.?sku=606239
.?sku=606239
.?sku=606136

DIRECTION SELECTOR

Reverse Warning Buzzer

s
o I/%

Page G-1 Service Parts Manual



DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BU3614 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33)................. 1
2 BUB077 DIRECTION SELECTOR BRACKET .......rvurveevisseessesseenseseseessses s 1
3 [0Z33GUT DIRECTION SELECTOR SHAFT ......orvmrvieceeeeeneeeseoeeeseeneseseeen e 1
4 BU3700 DIRECTION SELECTOR CAM......coovvorverreeeeeeeeeneeeseeeeeseses e 1
5 [[4390G]] LOCK NUT, 318 = 24......ooooveoeeoeeeesseeesees e 1
6 P5664G2 BUSHING ....oooooeveecvesceesssessissesessss s 1
7
8 [Z723GU] NEUTRAL LOCK PIN w....oovoorveoeveeeseesesesesessseeesee s 1
9 [Z733G0]] COMPRESSION SPRING, 3/8" X 5/8" LG ......ocvvrrrerrrenereersenesessseenenons 1
10 | [Z7Z9eod NEUTRAL LOCK LATCH.....ooevoieeereeeereeesveeeseeeee e 1
11 | por3asl LOCK NUT, 1/4 = 28...coooooveeeeeeeeeeeeeeeees e 1
12 | E8574G0] EXTENSION SPRING .....ooooooeirieeinressssessessssessssses s 1
13 | [Z732G00 BALL STUD, 1/4" ....ooocvooeeeseeeseooessseeseessesesssssessss s sse s 1
14 | pU733GH LOCK NUT, #10 = B2.....ooooveoeeeeeeeeeeeeeeesseeeeeeee s 1
15
16
17 | [Z736G00 MICRO SWITCH w.oocovoovioecvoocseseeeesssesseeseee s 1
18 | pIUBZGUY SCREW, #4 = 40 X 1" LG ..oooveocveoceeeeeeeeeeeeeeees e 2
19 | pUSEIGT WASHER, #4 .......ooooeeoeeeeeeeeeeeeeeeeeeeeeeee e 2
20 | pUBELGY LOCK WASHER, #4 .......ooovvorveeeveeeseessoessesssessssessses s 2
21 | pUSZEGZ NUT, #4 - 40 oo 2
22
23
24 | [[3ZI0GUZ REVERSE WARNING BUZZER..........oooivierreeseesesisssesssssessssses s 1
25 | pIOE3GUY SCREW, #6 - 32 X 3/8" LG ....oooocveocverereeeesessees s sessssesss s 2
26 | P5I78G34Y 18 GA WIRE (RED 7") ooooveoeeeoeeeeeeeeeeeeesseeeseeeee s eeeess s 1
27
28
29 | pUZBId SHIFTER CABLE ...oooocoooveteeeeeeeoeeee s 1
30 | perZTGUn CUP WASHER, 1/4" ......ovoeveeeeeeeeeseeeeeeeese e esesees e 4
31 | [Z735G07 COMPRESSION SPRING, 19/32" X 1" LG w..oeooeveoeveereseeeeeeeeseseeseennenes 2

Service Parts Manual Page G-2


.?sku=603614
.?sku=606077
.?sku=70233G01
.?sku=603700
.?sku=14390G1
.?sku=25664G2
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=73290G03
.?sku=01063G01
.?sku=25978G345
.?sku=602891
.?sku=25727G01
.?sku=72735G01

DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [Z5560] SHIFTER ARM WITH BUSHING .......ooveoorveeeeeeeseeeeeseeees e 1
33 | pU73aTH LOCK NUT, #10 = 32 ... eeeeeeeeeeeeee e eeeseeeeeenenes 1
34 | pZr5EcE BUSHING, FLIP LOK, .250 ......cvvveoreoeeeeeeoemeeoeseeeeeeeeeeeeeeee e eeeesseeeeeenenes 1
35
36 | [OZZIGUL | SCREW, 1/4 - 20 X 7/8" LG ..cvvooeeeeeveeseeeeeeseeseeseseeseeesseesesseseeeesesneseee 2
37 | oz LOCK NUT, 1/4 = 20....coceeeeeeeeeeeoeeeee oo eeeeeeeeeeeeeee e eeneseeenennnes 2
38
39
40 | 26830G01 | LOCK NUT, M8 X 1.25 MM .....orvvorreeemeeeeeeeeeeeeeeseeeeeeeeeeeeeeseeeeeeeeeeeeeeee 1
41
42
43 | [IZU5GUL | DIRECTION SELECTOR HANDLE .......ooooomvveemeeeeceeeseceeseeesiseeeeeeessenssennenes 1
44 | po7EUGA SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....vvoreeeereeereeeeeeeeenenens 1
45 | pUBAZY BOLT oo 1
46 | @EUASZ NUT coeeeoeeeee e 1
47 | [7BIBGY WIRE TIE ..c..oocveoeeveoeeeeeeeoees e eses e eess s 1
48 | PIOTZGUL | CABLE CLIP ..o 2

Page G-3 Service Parts Manual


.?sku=74455G01
.?sku=00734G5
.?sku=22754G4
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=606421
.?sku=450452
.?sku=17618G1
.?sku=01072G01

DIRECTION SELECTOR

Notes:

Service Parts Manual Page G-4



ELECTRICAL SYSTEM

Q
i
3
>
=
S
bt
c
S
L

See STARTERGENERATOR Section

Service Parts Manual

Page H-1



ELECTRICAL SYSTEM

Sarter/
Generator

31- Includesltems 32 - 49

Ref He 2-2

Service Parts Manual Page H-2



ELECTRICAL SYSTEM

HORN BUTTON

Hoorboard n

HORN Front of Vehicle

S Seatwrap
Support

A\

Ref He 11-3

Page H-3 Service Parts Manual



ELECTRICAL SYSTEM

74- Includes Items 75- 80

Ref He 11-4

Service Parts Manual Page H-4



ELECTRICAL SYSTEM

TAILLIGHT S Fender

WHT to BLU/WHT from Harness - Both Sdes
BLKto BLK from Harness - Both Sdes

RED to BRN from Harness - Both Sdes (without Turn Sgnals)
RED to WHT from Harness - Driver Sde (with Turn Sgnals)
RED to YH. from Harness - Passenger Sde (with Turn Sgnals)

TURN SGNAL

90 - Includes Iltems 91 - 95

Ref He 11-5

Page H-5 Service Parts Manual



ELECTRICAL SYSTEM

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

NS

115- Includes ltems 1

Front of Vehicle

\CY

P
a

FNR MOUNTING SCREWS

/ SEAT SUPPORT

SOLENOID

Ref He 11-6

Front of Vehicle

v
I
I
1
I
)
J

HOUR METER

Service Parts Manual Page H-6



ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BU7053 6 GA WIRE (BLACK 6", FL - A2)....oooomcveeocreosesesesesessessssssesessesesessnesesnsseons 1
2 P5682GT] TERMINAL COVER .......corvmmereeeoeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e 3
3
4
5 24775G* BATTERY, 12V .....ooooeoooceeoeceeeeeeoee oo essses s 1
6 * BOLT, 5/16 - 18 X 1 14" LG ..ooovveeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeenenes 2
7 * LOCK WASHER, 5/16" (SILICON BRONZE).............ovvveerrreererereressnnenes 2
8 * NUT, 5/16 - 18 (SILICON BRONZE) ..........vveeerrereereescressessssessesesennenes 2
9
10 | [FZIOIGOZ | BATTERY HOLD DOWN ......ooomveeeeeeeeeeeseeeeseeeeseeeeseeeseee e 1
11 | 00438G6 BOLT, 5/16 - 18 X 3/4" LG w..vveocveeeeveeeeveeeseeeeeseeessssesssesesssessse s 3
12 | pU565GY LOCK WASHER, 5/16" .......cvveoevveerereoeserieseseesssssasssssssoseessesssessesssesesessnesens 1
13 | pUsrIGa WASHER, 5/16" (STAINLESS STEEL) ....vvoorveeeeeeeeeeeeseeeeseeeeeeeeeneeeeneeens 1
14
15
16 | BE70ZAGUT | GROUND CABLE .......oooeeeeeeoceeeeeeeeeseeeeseeses s eesssseessesesseseeseses s 1
17 | BBIZBGIY | 14 GAWIRE (BLACK 6")......ooeveeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeseeeeenenen. 1
18 | 00438G6 BOLT, 5/16 - 18 X 3/4" LG w..vveoeveeeeeoeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeee e 2
19 | [MoZrey LOCK NUT, 5/16 = 18......cvueeeveereeeoeeseeeeeesesessesensssesseesssesssssssesssesssseeessnnnnes 2
20 | EBEZBGUT | FLANGED BOLT ....oooooooeeeeeeeeeseeeeseseeeeseseseeesese e essseese e 1
21
22
23 | PBITZGBY | 6 GAWIRE (BLACK 23", F2 = SOL) ...ooocieeeoreeeeeereoeeeeeeeeseeseeeeseseesesees e 1
24 | pUS56Q WIRE HARNESS (CONTROLY).....ooooeveereeeeeseeeeseeeeee e 1
25 | [7BI8G] WIRE TIE (NOT ILLUSTRATED ) c..ooeveoeeeeeeeeeeeeeeee oo AR
26 | EBUZIGTY | COVER FNR w.ooooioooceeeeeeeeeeeeeeee oo eeeee oo 1
27 | [B369G] WASHER, 1/4".........oomvooeeeeeeseeoeseeeeeeeeeesees s es e eees s 1
28 | [pUIIZGH SCREW, 1/4 = 14 X B/8" LG ..ooveoeveeeeeeeeeeeeseeeeeeeeseseeeessesese e annses 1
29
30
31 | PpUS563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) .......cc........... 1

Page H-7 Service Parts Manual


.?sku=607053
.?sku=25682G1
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=27044G03
.?sku=25976G19
.?sku=11027G1
.?sku=26676G01
.?sku=25972G85
.?sku=605560
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=605563

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [F3057c0d BRACKET ..oooveoceeaestsssesssses s sssse s 1
33 | p7739C0d VOLTAGE REGULATOR .......oocvvrrveneeenssssssssssssssssssesssses s 1
34 | pUATSGA BOLT, 1/4 - 20 X L 1/4" LG ..ooveoeeeeeeeeeeeeesveeeeeeee e 1
35 | mozrsa LOCK NUT, 1/4 = 20.....ooooeeoeeeeeeeeeeeeeeeeseeeeseeeeeeeees e 1
36 | pBITZG33 WIRE ASSEMBLY 6 GA .......ooovormrverreeessessesssssssssssssesssss s 1
37 | pU3Z82 RELAY ....ooovooevooevesesees s 1
38 | 00661G08 BOLT, 1/4 - 20 X 1" LG covooveereeereeeeeeeeeeeesseeeseeese s 1
39 | prIS3GOn SOLENOID ... 1
40 * LOCK WASHER, #10.........corverrresesesseseeessessseessssessssesssessssesssssssessoons 2
41 * NUT, #10 = 32 ..oooeeoeeoeeeoeeeeeeeeeeeeeeeeeseee e 2
42 * LOCK WASHER, 5/16" .......ccveoevereeeseeeseeeesseeseeessesesesessessesessesesees 2
43 * NUT, 5/16 = 24 ... 2
44
45
46 | 600418G01 FUSE HOLDER ASSEMBLY .....ocooorveoeeereoeeseeeeeseoeseessseeneseeeess e 1
47 | mozZrea LOCK NUT, 1/4 = 20....cvveeveeeeeeeeseeeseeeseessesesesesss s 1
48 | [333BG0T FASTON TAB, 90° .....oovvoeveoeseeseesessesesssessessssssss s 2
49 | pBI7BGHH 18 GA WIRE (BLACK 5 3/4")......oooveeoeeeeeeeseeeeeeeseeees e sesees e 1
50
51 | PZB74G] FUSE BLOCK .....ooooveoceoeceeesseseseesese s 1
52 | DIOAIGUL | RIVET, 1/8" X 13/16" LG w.ooooreeeeeeeeeeereseseeeeseeeseessessses s 2
53 | [B39ZGY 15 AMP FUSE ......oooveocececeeeseeeeeeeeeeeeeeoee e 3
54 | PBI7ZG3Y | #6 GAWIRE ASSEMBLY ...oooooeveeeeeeeooeeeeseeeeeeeseeeseeeeseeeesssee e 1
55 | PUZIBG] 16 GA WIRE (RED)......coooovveoecresesesesesessssssssesssessssssssassssssssss s sssess s 1
56
57 | BZBEUGY HORN ... v ee e s e 1
58 | [pUZIZGH BOLT, 1/4 = 20 X 5/8" LG w..eeooeveeveeeeeeeeeeeeeeeeeseeeseees s 1
59 | [pUS59GY WASHER, 1/4" (STAINLESS STEEL) ......oorverrverceeeeseeeses e 1
60 | [Z390G4 LOCK NUT, 1/4 = 20 ooooooceeceeeeveeeeeeeesees e 1
61
62 | [73IBG] HORN SWITCH ..o 1

Service Parts Manual Page H-8


.?sku=73057G01
.?sku=27739G01
.?sku=00415G4
.?sku=11027G2
.?sku=11027G2
.?sku=25972G33
.?sku=25972G33
.?sku=603282
.?sku=27153G01
.?sku=11027G2
.?sku=11027G2
.?sku=73446G01
.?sku=25978G56
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=25972G33
.?sku=25972G33
.?sku=20216G1
.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4
.?sku=17318G1

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 | [7318G2 HORN SWITCH CAP AND NUT ...oovvvevrrerieaesisesesssssessssesssessssssees s 1
64 | PZUEBGUL | HORN SWITCH BOOT......oooiieeceeeceeoeeseieeeeeeeeseeeeeeeesseeeesseeseeses s 1
65 | 19233G1 HORN SWITCH LABEL.........ovvoeveeeeeoeceeeeeeeeeeeseeeseeesseseeseee s 1
66 | [IOS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM) .....ooiveoreerrreeciereseeessesssesssesssesssenenes 2
67
68
69 | 22523G01 HEADLIGHT (INCLUDES ITEM 70)......oourveocreoeeosreesseessesessesssees oo 2
70 | [DUY0BGH SCREW, #10 - 16 X 1" LG .evvveervveeveeeveeseeessesesseessssss s 4
71 | [E3BIGOY | JUMPER WIRE (HEADLIGHT) w..cooooveoeeeceeeeeeseeeceeseeeseeeeeeees e 2
72
73
74 | pUS70GY TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 75 - 80)................... 2
75 | PUS74G3 TURN SIGNAL LIGHT ..o 1
76 | DUBEUGA WASHER, 1/4" (STAINLESS STEEL) .......orvrerveeereemeeeeeeesseeeeseeeeseenenenn. 1
77 | BUBUBG] WIRE ASSEMBLY ....o.oooovioceiecsesessoees s sseesssses s 1
78 | pUBE/GA LOCK WASHER, 1/4" .....o.voorveeeeeoseeeesessoesssssssss s 1
79 | pUS3ZGI NUT, 1/4 = 20 ..occeooeeoeeeeeeeeeeeeeeeeeeee s 1
80 | [MBYIEGI PUSH-ON TERMINAL (MALE) ......cooveovveeveeeeeeeeeeereeeee s 1
81
82
83 | pUS7AGH LENS, AMBER ........ovoioveoeeeeeeoeeeeeseeeseeessesesesseseeesesesssees e enssees s enesaneees 1
84 | pUIIBTGH SCREW, #6 - 18 X 5/8" LG....oooeveereeeeeeoeeeeeseeeseeeseeseeseeesesesseseesne e 4
85 | [ZU56GUI | TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) .........cccovvee...... 1
86 | [A056GUZ | TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE).........ccoccmmvvennen. 1
87 | BZ739G3 TAILLIGHT ASSEMBLY (COMPLETE) .....covvoiveeeeeeeeeeeeeeees e 2
88
89
90 | 606887 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) .....oovveoreorereesreereieeseeesenns. 1
91 | [7BErGY TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106)| 1
92 | pIBaUGY TURN SIGNAL FLASHER .......oooovereeeeeeeeeeeeeeeeeeesee s 1
93 | BZ307G3 FLEX LOOM, 3/8 X 8" LG ...ouvvreverrcvercernessessseesssesssssssssssssssss s 1

Page H-9 Service Parts Manual


.?sku=17318G2
.?sku=27068G01
.?sku=71055G01
.?sku=00906G6
.?sku=74337G01
.?sku=20570G3
.?sku=20574G3
.?sku=00660G7
.?sku=20606G1
.?sku=00567G7
.?sku=00532G1
.?sku=18995G1
.?sku=20574G4
.?sku=00118G5
.?sku=74056G01
.?sku=74056G02
.?sku=32739G2
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
9 | [I7BIBGY O Y= =200 2
95 | PUIELG3 STEERING COLUMN COVER .......cooorvorreeeeseseeessiessssssi s 1
96
97
08 WIRE HARNESS (ACCESSORY) ....ovovveoeioeosseseessesssosssessssesssssssssssnenes 1
99 | PB3BIIGUL | IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED)..........covvvenven. 1
100 | [pUS68GH LOCK WASHER, B/4" .......oooevoeereeeeeeeeeeeeeeeesesesesesesseesseesseaeseaesesessennes 1
101 | 17137G1 FACE NUT, 3/4 - 20......cvuoeveoeeeeesesessessessssessssssss s sse s 1
102 | [70B3G] IGNITION KEY ....ooooveocvoocsiosseeeseesesss oo 1
103 | pUS63Y WIRE HARNESS (KEY SWITCH).........ovoerveeeeceeeeeeseeeeeeeseeeeseseseeseeense 1
104
105
106 | 73030G04 | PLATE (FUEL GAUGE AND OIL LIGHT) ...coooivvireeocececee s 1
107 | [II3IGUT LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ....c....ccocvvon..... 1
108 | EI553GI FUEL GAUGE .......oovvirvieceeeseeeeseeeeeee e eesseseseseees e s s s 1
109 | E3373GH INDICATOR LIGHT ....oovioevooceecseseeee s 1
110 | [Z3TIG00 HARNESS (OIL LIGHT/FUEL GAUGE)........ocooivverreeesriesseessesssesssssssssnnnns 1
111 | P5I7BGIZA | 18 GAWIRE (RED 6") ...ooovvooveeeeoeeeeeeeoeeeeesseeeeeeseseseesee s 1
112
113
114 | 33623G02 DRIVE RIVET, 3/16" X 3/8" LG w....oovverrveeveeeeeessssesssessoeessessssessssssssssessnnnes 2
115 | [ZBI3G0Y] | CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119).................... 1
116 | [3522G03 CONSOLE INSERT PLATE .....oovvoeveoeeeeeeeeeeeeeseees s 1
117 | PB5962G0] LABEL (CONSOLE INSERT PLATE) ......orvvucvecreoseeessoesnsssesessses s, 1
118 | [I078GOY POWER OUTLET (12 VOLT) ..ot veeseeeseieesseseess s 1
119 | [@BUIGI RIVET, 3/16" X 7/16" LG (ALUMINUM) ........coooorvermreeerrerrsnereeneresneenne. 2
120 | 33623G02 DRIVE RIVET, 3/16" X 3/8" LG .....oovveeveeeveeeeeeeseeeseeeesseesssesse e 3
121 | [IUBIGOY | WIRE HARNESS (POWER OUTLET) ..ooiivieiierieoceeeeseeessssseesssessessseeenes 1
122
123
124 | pU7Z8Y HOUR METER KIT (INCLUDES ITEMS 125 - 127).....coorvverreeereeerrserrsnnnen. 1

Service Parts Manual Page H-10


.?sku=17618G1
.?sku=20965G3
.?sku=606045
.?sku=33639G01
.?sku=00568G6
.?sku=17063G1
.?sku=605639
.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122
.?sku=74693G01
.?sku=73522G03
.?sku=35962G01
.?sku=71078G01
.?sku=14601G10
.?sku=71081G01
.?sku=607285

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
125 | FO37Z9 HOUR METER ......ooorvvooeveeeeeeesesooeseseessse oo sssssesesess s sessessesessnenes 1
126 | EU37Z] HOUR METER BRACKET .......ovvooreoeeeeceeeeeeeeeeeseeeeseeeeeeseeeseeeeneenenes 1
127 | EUSZ53 WIRE HARNESS (HOUR METER)........corvorreeeeeeeeeneeeeeeeeeeeee e 1

Page H-11 Service Parts Manual


.?sku=603720
.?sku=603721
.?sku=606254

ELECTRICAL SYSTEM

Notes:

Service Parts Manual Page H-12



ENGINE AND MUFFLER

Page J-1 Service Parts Manual



ENGINE AND MUFFLER

Page J-2

Service Parts Manual



ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BU7T5A ENGINE, GAS, 13HP, NON-GOLF .........oovveorreeoeereeeeeeeeseeeeeseoeeeeeseseesennene 1
2
3 BU639]] DIP STICK wecveoeeveeeeeeeeeee e 1
4 pU7254 oI = 11 = = OO 1
5 pU7262 SPARK PLUG (BPR2ES) .......oooorveeeeeeoseeeeseeeeeeeeeeeeeeeeoseeeeeeeee e 1
6 BU3557 OIL DRAIN PLUG ..o 1
7 pU3562 10" RING, T6MM ......ooovveoeeooseeeeseeeeseee e 1
8
9 606984 MUFFLER ......oooceooeeoeeeeeeeeeeee oo s eeee e eeees e 1
10 EXHAUST PIPE ...ooovooeveeeeeeoeeeeeeeses e es s 1
11 | pusZr3a WASHER, BMM..........ooevoorereeesesooeesseeessossesesssssesesesssessesessesss s anesens 4
12 | pUsZ67 NUT, M8 X 125 ... seees e 4
13 | pUsZrg NUT, ML0 = 1.25 ..o 1
14 | pUBZ5H BOLT, M10 = 1.25 X 25 ....oovveoereeeeeeoseseseseseesessessseesessesesssssesesesess e 3
15 | poZ33q BOLT, M8 - 1.25 X 30 .....oeeorvveeereeeocesoassesesssssessssessssesesssssesssssesesesesssessesnssons 2
16 | pU35Y EXHAUST GASKET ......ooooiveeeceeeeeeeeeseeeeseeeeeeeeeeeeeeeeeseeeeeseeeseseeee e enenons 2

Page J-3 Service Parts Manual


.?sku=607154
.?sku=606391
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=603562
.?sku=606982
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599

ENGINE AND MUFFLER

Notes:

Service Parts Manual Page J-4



ENGINE MOUNTING

Service Parts Manual

Page K-1



ENGINE MOUNTING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 FRONT ENGINE MOUNT ....oooomvveariecrescsosssessssssssesssesssssesss s 1
2 BU3I0T ENGINE PAN MOUNT .....oovvmvitreeoeeesnese s 1
3 BUGZ58 BOLT, M10 - 1.25 X 25.....ooocveoereeeeeseeeeseseeeessesesseseeesseessesesseeesesssseseessnnnes 10
4 BUZ79 NUT, M0 = 1.25 ... 1
5 NUT PLATE ......oovooveesseoe s sss s 2
6
7
8 BUG259 BOLT, vvveveeeevetsesse s s s 4
9 BU3823 FLAT WASHER, M10 X 22 = 2.5 w..oocootvooeviosseesssoesssesseesses s ssssss s 4
10 | pUBZ™ NUT, M0 = 1.25 ... 4
11 BUBUZ0 BOLT, M10 - 1.25 X 34 ...oooooreeocreeeeoeeeeseeeeeesseeseseseeessesessese s s 4
12 | pUBZ4g FLAT HEAD SCREW, TAO ......oooeveaeeereressseesseeessse s ssssssss s sse oo 4
13 | pUZI4g DIFFERENTIAL PLATE ....cooouvooeveoeeeesesseessseessessseesssssssesssssss s s 1
14
15
16
17
18
19
20 | 603683 ISO MOUNT ..o 1
21 | PpU3793 BOLT, ML0 -1.0 X 25.....ooueoeoecieacseosesesessses s essssesssessssssse s sesss s 2
22 | PpU7Z99 BOLT, ML0 = 1.5 .o eeeeees oo 1
23 | pUrZ9q RUBBER WASHER ........covoorieeeeeeeeeeeeeseeesseeseeeseeesseeesse s esseesns e 2
24 | PpU7Z9g DELRIN WASHER ......cooomrvoiriecreseeeseesees s ssses e seses s 3
25 | PA939G7 CAP ADAPTER .......ooorvomieeesesssisssessoss s sesssssssss s asss s 2
26 COMPRESSION SPRING .......oocvveeveeeeereeeneeeeseesseseseesee e 1
27 WASHER, M10 - 10.5 X 30 .......oooeeeoreeereeeeneeeeseeeseeeseeeesseesseesesese s 1

Service Parts Manual Page K-2


.?sku=606007
.?sku=603101
.?sku=606256
.?sku=606279
.?sku=606279
.?sku=606096
.?sku=606259
.?sku=603823
.?sku=606279
.?sku=606279
.?sku=608020
.?sku=606246
.?sku=602146
.?sku=603799
.?sku=607299
.?sku=607297
.?sku=607298
.?sku=24939G2
.?sku=606166
.?sku=604066

FRONT SUSPENSION

14 - Includes ltems5-12 and 15

Service Parts Manual

Page L-1



FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [OSIEGUT | FRONT AXLE....ciiiieoeiieseeeessssessessssssssssssssss s sssessssssssessssssss s 1
2
3 [U535G03 | SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12) ............. 1
4 * SPINDLE (DRIVER SIDE)........vierveeereeeeeieeseeseseseeessesesseeeseesseseessnenes 1
5 [[6623G]] BEARING ....ooooooveoeseseseosssesssss e 2
6 [[0389G3 GREASE FITTING, STRAIGHT ....oovvvmrviceeeeeeseess e 1
7 P5T146G] GREASE SEAL .....oooovooeveeeeeeeeeeeeeeeeseeesee s esss s 1
8 B5886GU] WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9)........... 1
9 [[9862G]] LUG BOLT, 1/2 - 20 X 1 3/16" LG ...eoomvercererresesesseesssenssessseesseensoons 4
10 | PBUBYZGH BEARING AND RACE ASSEMBLY (COMPLETE)..........ccoovverveerrerrrennes. 2
11 12093G1 SLOTTED NUT, 1= 14 oo e 1
12 | pU798GY COTTER PIN, 5/32" X 1 3/4" LG ..oocvvorvereresesreessesssesssesesssasssessesesssnenes 1
13
14 | 70534G03 | SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ......... 1
15 * SPINDLE (PASSENGER SIDE) .......oovvoeveeeeeeemeeesseeeseseeeeeesesesseeesnnenes 1
16
17 | [Z09IG3 SPINDLE CAP ....oooooeveeeeeeeseessss s 2
18
19 | PIDAUGTY | BOLT, 1/2 - 13 X 5" LG uroeeeeeoieeereeeeeeeseeeeeeeseeeeeeeeeeeseeees s 2
20 | pUS7/IGH WASHER, 112" ....o.ooooveoeeeeeeee s eeses s 4
21 | [O3ZBGOT | KING PIN TUBE ....coooiooeeceoeeeesesesssesesis s assss s 2
22 | [EYBZGY THRUST WASHER, 7/8".......oovvoeeeoeeeeeeeeeeeeeseeeeeseseeeesse e 2
23 | [Z390GH LOCK NUT, 1/2 - 13 ..o 2
24
25
26 | [UB3UGUY | SHOCK ABSORBER .........cooiiiieeemeeemeeeseeeseeesseseseesseessesesesesesssssnesenenes 2
27 | [MU435G] SHOCK ABSORBER WASHER .........c..orverveeeeeeeseseeeseeenessesesseseseeneeeone 8
28 | [UI93G] RUBBER BUSHING ........ocvuurveaeveeeeeseeeeessssessseesssssssses s sses s 8
29 | pUS3ZGH NUT, B/8 = 24 ...oooevooeeeeeeeeeee s 4
30 | [UB0YGUY | SHOCK ABSORBER BOOT .....ooivieiieeseeeseeseeeeeseeeesseesseeessssssessssseseeneeons 2
31 | BI539G] WIRE TIE ..o.cvooeveoeeeeeeeeeeeeeee oo eesee s 4

Service Parts Manual Page L-2


.?sku=70515G01
.?sku=70535G03
.?sku=16623G1
.?sku=10389G3
.?sku=25146G1
.?sku=35886G01
.?sku=19862G1
.?sku=50892G1
.?sku=00798G8
.?sku=12091G2
.?sku=01040G01
.?sku=00571G5
.?sku=70328G01
.?sku=16982G1
.?sku=14390G6
.?sku=70630G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70509G01
.?sku=31539G1

FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33 | [OUZZZGUL | LEAF SPRING (HEAVY DUTY) ..o 2
34 | [EOIB3GUZ | SPRING PLATE .....oiooooeeeoeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeee oo sesee e 4
35

36 | pU733GT LOCK NUT, 7/16 = 14...c.eoooeeeoeeeooeeeeeeeeeeeeeeeeseses s 16
37 | pUZB3GIH BOLT, 7/16 - 14 X 1 3/4" LG oooovoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeneennees 12
38

39 | [AZEEGUTL | WINCH RECEIVER ......ooovveoieeeoeeeoeseseeesesesess s sseesssses s 1
40 | MOUZZGTL | VINYL CAP ..o 2

Page L-3 Service Parts Manual


.?sku=70422G01
.?sku=70163G03
.?sku=00734G1
.?sku=00463G11
.?sku=74255G01
.?sku=10044G01

FRONT SUSPENSION

Notes:

Service Parts Manual Page L-4



FUEL SYSTEM

[lo° o
4@\9

//

UM/ 1

0
C

® "’thFme

T .
Carbl?retor e Carb Fuel Tank Assembly for Fuel Level Sending Unit includes items 4 - 8

@ Fuel Tank Assembly includes items 4, 5 & 9
@ Fuel Tank Assembly for Fuel Level Sending Unit includes items 4, 5 & 10

@® Fuel Level Sending Unit includes items 14 & 15

@ Nylon Clamp not shown

Page M-1 Service Parts Manual



FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2 EZ0182 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 8) 1
3

4 [[0988GU] SIPHON TUBE GROMMET ... 1
5 [8287G3 SIPHON TUBE ASSEMBLY ... 1
6 ROLLOVER VALVE GROMMET .....cooiiiiiiiieeeeeeeeeeee s 1
7 ROLLOVER VALVE ...ttt 1
8 E07479 CARB STANDARD FUEL TANK ... 1
9 E05707 STANDARD FUEL TANK ... e 1
10 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT ................. 1
11 605521 FUEL TANK ASSEMBLY (includes items 4,5 & 9)......oooviiiviiiieiiieeiiieiiie, 1
12 EU5704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 10) .......... 1
13 g0048G2 FUEL LEVEL SENDING UNIT (includes items 14 & 15) ....ccccccoovvvveerevnininnnnn. 1
14 * G A S K ET e e e e e e e e et et et e bbb 1
15 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10-32 X 1/2| 5
16 72229G01 FUEL TANK ADAPTER.....ceeeeeeee et 1
17 [ZZ30G0] FLAT HEAD PHILLIPS SCREW, #6 - 32 X .50 ....ciiiiiiiieeiiieiii e 2
18

19 [[ZZ82G0] FUEL FILL CAP ..ottt 1
20 E06211] CARB FUEL FILL CAP oo 1
21

22 pUZ38GY HEX HEAD BOLT, 5/16 - 18 X 1 .oucuiiieeieieieieieiseie s 1
23 00559G8 FLAT WASHER, 5/16 ...ttt e e e e e 4
24 11098G6 LOCK NUT, 5/16 - 18 ...ttt e e e 3
25 [[0483G07] SPACER BOLT, 5/16 - 18.....cuvuiiiiceceeieeseieieeesieseses s 1
26

27

28 [8292GT HOSE CLAMP, .50 DIAMETER .....uuiiiiii e 5
29 E07007 FUEL SYSTEM HOSE, 3.25" ... o e 1
30 [[Z083G0] FUEL LINE FILTER ..ttt ettt 1
31 FUEL SYSTEM HOSE, 8".....oe i s 1

Service Parts Manual Page M-2


.?sku=620182
.?sku=70988G01
.?sku=18287G3
.?sku=606068
.?sku=606067
.?sku=607479
.?sku=605701
.?sku=605704
.?sku=20048G2
.?sku=72230G01
.?sku=72282G01
.?sku=606211
.?sku=00438G8
.?sku=70483G01
.?sku=18292G1
.?sku=607007
.?sku=72084G01
.?sku=606969

FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32
33
34 | [I39IGA HOSE CLAMP, .25 - .63 DIA .......ooorveereeeeeoeeeeeeeeeseees s 2
35 | BUZ597 CARB FUEL SYSTEM HOSE, 26.00 LONG..........o.ccovverreerrerrrssnssenssennonns 1
36
37 FUZ061 FUEL PUMP ... esee e 1
38 | pULIAGH HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75.............. 2
39
40 | pUB3I CARBON CANNISTER MOUNTING BRACKET (CARB ONLY)........ccc.......... 1
41 | [UB70GIY RIVET, 3/16 DIA X .70 (CARB ONLY) w....covorrveceeeeeeeeeeeeeseseseeseeesse s 2
42
43
44 | pUBLZ CARBON CANNISTER (CARB ONLYB) .......ocourrerrreereerieseeeesessessessseenneons. 1
45 | pUBYB3 HOSE CLAMP, .41 DIA (CARB ONLY).......ooorrrrrerreereeeiensersesssssssseesneons. 4
46 | poO7549 LOW PRESSURE FUEL HOSE, 3/16 1.D. X 17" .....cvoevveerreerresessseeesssennoons 1
47 LOW PRESSURE FUEL HOSE, 3/16 1.D. X 34" ........cvvveerreerreserssssesssesnoons 1
48 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) | 1
49
50 | BZ37ZGH BLACK TRIM, 6.25 LONG ........ocvvemcvererreecsesnsseseseesssessosssssesssssssss s 1
51
52 | [76I8GY NYLON CLAMP ..o seeene e 2
53 504589 CARB LABEL (NOT SHOWN IN ILLUSTRATION) .....c..overrerrerreesieesreenneans. 1

Page M-3 Service Parts Manual


.?sku=11391G4
.?sku=604597
.?sku=602061
.?sku=00114G6
.?sku=606310
.?sku=10570G11
.?sku=606071
.?sku=606963
.?sku=607546
.?sku=606966
.?sku=606404
.?sku=32372G6
.?sku=17618G1
.?sku=604589

FUEL SYSTEM

Notes:

Service Parts Manual Page M-4



REAR AXLE

Page N-1 Service Parts Manual



REAR AXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 605891 REAR AXLE ....ooovvoocvooeveeesseesese s eees s s s s asesesesseses s enesssnesoes 1
2 g6770G07 OIL DRAIN PLUG ..o 2
3 g677IG0T GASKET .o eeeee e e 2
4
5
6
7 [ZZ59G0T OIL SEAL 28 X A7 X D oooooeoooeeeeeeeeeeeeee oo eeeeeeee e 3
8 PE8Z3G0 FLANGE BOLT M8 X 1.25 X 100 .......oorvvoemeveeerrereeseesseeseseesessneesenenees 10
9 [ZZ60G0] FLANGE BOLT M10 X 1.5 X 23 .....vooueveeeeeosseeeseseseesssssesess e 10
10 | pU794g AXLE TUBE (PASSENGER SIDE) ........rvvooreeeeeeeeeereeeeeeeeeseeeeeeeeeeneenn. 1
11 | FO7939 AXLE TUBE (DRIVER SIDE) .....oovoorveeeeeeeeeeeeeeeeseeeeeeeeeeeee e 1
12 | 607988 AXLE SHAFT (PASSENGER SIDE)........ovveorveeeereeeereeeeseeseseseenesessnreoon. 1
13 | 607987 AXLE SHAFT (DRIVER SIDE) ........rvvorvreoneseeeseeeseeeeeseseseesesees oo, 1
14 | PBBIIGUY BALL BEARING .......o.ooeveoeeeeeeeeeeeeeeoeeeeee e s eee e eeeseseeeee e eeenens 2
15 | 26814G01 SNAP RING ....coeveoeeeeseeeeeeeeeeeeeeeeeeeeeee e eeeee e eeeee e eeneens 2
16 SLOTTED NUT coooovooeeeeeeeeeeseeeseeeese s 2

Service Parts Manual Page N-2


.?sku=26770G01
.?sku=26771G01
.?sku=72259G01
.?sku=26823G01
.?sku=72260G01
.?sku=607940
.?sku=607939
.?sku=26811G01
.?sku=606403

REAR SUSPENSION

o
=
]
>
Q
=
=
b
o
et
<
o
2
w

Service Parts Manual

Page P-1



REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 605721 HEAVY DUTY LEAF SPRING.........coooiiiineiniinninininissss s 2
2 BRACKET, AXLE HIGH .......ccvviemieiiemiieeiesinssesessessesssssssesissesseessssseneenns 2
3 SPRING PLATE ...occvvituuaeeiammsesessssee s sseesse e sses s senessee e 2
4
5 ‘W BOLT, 3/8 - 16 X 2" X 2 1/8" LG ..o 4
6 WASHER, 3/8" ..ottt ee et ee et e ettt e et eeneaeaeen e 10
7 LOCK NUT, 3/8 = 16 ... 12
8
9 FLANGED BUSHING .......cocrveiimmieeiimmiesesaieseesssesessssss s 2
10 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG.....orrvrveeerrrnneeeeessssseneeeesssseenees 6
1 LOCK NUT, 3/8 = 16 .....cvoooeecieeeeiacesiessnseiesisssssesssesssssssssssss e 2
12
13 FLANGED BUSHING.......cocrviemmmineeeiimisseeieseesssesessiesessesss s 8
14 SPACER ...ttt 4
15
16 SHACKLE PLATE .....cvviotuieieaieeeieseeseesssessessiss s 4
17
18
19 SHOCK ABSORBER .......cooouumiiiiiiimieieiiisseseissesssees s 2
20 SHOCK ABSORBER WASHER...........coocuieiiiiininiiinnseneeseseseiessesnee 8
21 RUBBER BUSHING ........couriiimmmniisiiieieeasssesessesessissee s 8
22 | [p0532G6 NUT, B/8 = 24 oo 4
23 VINYL CAP ... 2

Service Parts Manual Page P-2


.?sku=605721
.?sku=605955
.?sku=605977
.?sku=32195G3
.?sku=00643G1
.?sku=11098G5
.?sku=605445
.?sku=00665G9
.?sku=12262G1
.?sku=70291G01
.?sku=70289G02
.?sku=70290G02
.?sku=70248G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01

SEATING

Front of Vehicle

S

0— Includes ltems e - e

Ref'Sea 11-1

Page Q-1 Service Parts Manual



SEATING

Front of Vehicle

\C ¢

Handrail

@ @ - Includes Item®r®
@- Includes ltem @

@- Includes Item @@
@- Includes Item@

RefSeal1-2

Service Parts Manual Page Q-2



SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) ...ooovverereerereen, 1
2 * TEE NUT oo 8
3 707G RUBBER PAD ........ovmoioveoeeeoeeeeeeeeeeeeeoeeeeeeeseeeeese e eseeesseeeeeenenes 2
4 * FLAT STAPLE ... 110
5 * FLAT STAPLE ..o 46
6 [I0TZ-GUT VINYL TRIM (SEAT BOTTOM) ...ocooooroeeeeeoeeeeeeeee oo 1
7 71602-G** VINYL SEAT BOTTOM COVER ....ooovormrveeeeeeceeseeeeeeeeesesees e 1
8 * FOAM PADDING (SEAT BOTTOM)......coooorveerceeecreeeeeeeseseesesseseseneenes 1
9 * SEAT BOTTOM (WOOD).........ovoeoeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenne 1
10 | 604912-G** | TWO TONE VINYL SEAT BOTTOM .....oooivmiroeereeeeeeeeseeeeeeeeeeeeeeeeeee e 1
11 SEAT BOTTOM (ST CUSTOM)....o.ooommveeereoseooeseseeseieeeesseeseesese e 1
12
13 | [FIZ0LGON | HIP RESTRAINT (PASSENGER SIDE) .......oovoooreeeeeeeeeeeeeeeeeeeeeeeeeeeneeeenn. 1
14 | FIZ0ZTON | HIP RESTRAINT (DRIVER SIDE)......oooreeooeeeoeeeeoeeeeeeseoeeeeeeeeeeeeeeeenenenn. 1
15 | 71204-GO1 | BOLT, 1/4-20 X 1" LG (STAINLESS STEEL) .....evveeeererrereeeereesereneveennenns 8
16
17
18 | 607535 TORX HEAD SCREW ......ooooooveeceeeeeeeeeseeeeeeeeseeeseeeeeeeeeeeeseseesse e 4
19 | FIBIOGOL | SEAT HINGE ....oooooveoceeeeceeeeeeeeeeeeeeseeeeeees e 2
20 | [PO7Z0-GUY | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ....vvvveeveeeeeeeeeeesesees . 4
21 SEAT BACK ASSEMBLY (INCLUDES 18, 23-25, 27,28 & 30) ........oc..eo....nn. 1
22 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29).......cooooervererrrrenrennnes. 1
23 * FLAT STAPLE ..o 95
24 | 71752-G01 PLASTIC SEAT BACK COVER ......oooorvvermeeoeneeeseseesesessessssesseees e 1
25 * SEAT BACK (WOOD) ......oovvoomeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeseeeee e 1
26 | DIIO7Z-GUT SCREW, #8 X 3/8" LG (STAINLESS STEEL) rv.oorvveereeeeeeeeeeeeereeeeeeeenae 4
27 * TEE NUT oo 4
28 * FOAM PADDING (SEAT BACK) ......ooooovvermeeereeeeseseseeeseesesesssesseseseseenes 1
29 | 71753-G* VINYL SEAT BACK COVER ....cooovmreereeeeeeeeeeeeeeeeeeeeeeeeee e 1
30 | 604916-G** | TWO TONE VINYL SEAT BACK ....oovvoiroeeeeeeeeeeeeeeeeeeeeeeeee e 1
31 | [EOBBEGOT | SPACER ...oiooiceeeeeeeiee s eeesesees s eesse s 2

Page Q-3 Service Parts Manual


.?sku=17074G1
.?sku=71012G01
.?sku=604906
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=604908
.?sku=01107G01
.?sku=70364G01

SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [BEIIGOL | SEAT BACK SUPPORT ..ooooivoiceeeeceeeseseseseseoeseseessseesesssessssssesse s 2
33 | [pUBBLGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) w....orvverrereerereeseseenesseeseenenens 4
34 | pUBBEGY LOCK WASHER, 1/4" (STAINLESS STEEL) ......corvveereeeeeeeeeeeeeeeeeeeeee e 4
35 | PIOUEGOZ | BOLT, 3/8 - 16 X 1 1/2" LG eovoeoceeeeeeeeeeeeeeeeeoeeeeeeeeeeeeee e 4
36 | [pUSBOGH WASHER, 3/8" ........ooorvveorveoesseseesseeseseesesses s eeseseeeesssesssesesses s 4
37 | [OIZTUY | ADJUSTABLE BUMPER........ooiioeeoceeeeceeseseeieeseseseseseesesesessss s 2
38 | [MOZrGa LOCK NUT, 5/16 = 18 ....vveoeeeeeeeeeeeeeeeeeeeseeeeeeeeeseeeeeeeeseeeeeeee e eneeees 2
39 SCREW 1/4 = 20 X 1" ..oooooeveeeeeoeeeee oo 4
40 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ....ooooovrvoerrrenerirnenens 1
41 | [BZEBTUT | SEAT BACK SUPPORT ....ooooieeeeeeeeeeeeoeeeeeeeeeeeeseeeeeeeseeeeeesen e ennnen 1
42 | pUBELGY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) w....oovvereeeeeeeeeeeeeeeeeeeeeeeennes 4
43 | pUBBEGY LOCK WASHER, 1/4" (STAINLESS STEEL) .......vvvereeereeeereseeeessnerenenens 4
44 | 16705-G13 | SCREW, 1/4 - 20 X 1.875 LG (STAINLESS STEEL) .....ooovvevrrrecereeeeerineens 2
45 | pUSZOGH ACORN NUT, 1/4 = 20 .....ooooeeoeeeeeeeeeeeeeeeeeeee e 2
46 | [BZBIGUT | END PLUG, /4" ......ooooeooeeeeeeeeoeeeeeeeeeeeeeeee s eeeen e 2
47 | DIIIOGOL | FLAT WASHER 1/4".......oooooooooeeoeoeeeoeeeoeeseeeeses s 4
48 | [ATBIGUZ | BED ASSEMBLY.....ooivooeieeeeeeeeseeeeeeeeeoeesesesseessseesesesseseseses e 1
49 | 71063-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51) ......ovvvoreeeeeriens 1
50 | 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) ....ooooooeeeeeeeeeeeeseeeeeeeeeeeeeeeeees 1
51 | 75252-G** VINYL SEAT BOTTOM COVER ....oooveoeeierreeeceeeseeeeseseesesss s 1
52 | pO76ZGH SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) ......ovvorrreeeereercrenenens 2
53 | [7Z55GH TEFLON WASHER, 5/16" ........oorveeereeeeeeeeeeeeeeeseeeeeeeeeeeseeseeeeeeeee e sees e 4
54 | pUBYLGY LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......oorveeoreeeeeeeereeeeeeeeeeeeeeeeenens 2
55 | [U859-GI END CAP, B/4" ......ooeoooeeeeeeeeoeesee e 4
56
57
58 | [EIOBO-GOY | BED FRONT (INCLUDES MAT) w..ooivvoieeeeceeeoeceeeeeeeeeeeeeeeeees s 1
59 | pUBBI-GH BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....vvoorveeereeeereseeeeseeeeeenenens 4
60 | [DUBBEGY WASHER, 5/16" .......o.cvvoorveoeeeeeseeeseseessseseese s eeeseeseseaeeses s 4
61 | FBIEZGUY | SUPPORT FRAME ......oomiomieeeoeeeeoeeeeeeeeeeeeeeeeeeoeeseeeeeeeeees s eeeeeeeeeeeeee 1
62 | [pU43BTH BOLT, 5/16 - 18 X 1" LG ..ooovveoeveeoeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeeseeee e enenens 2

Service Parts Manual Page Q-4


.?sku=74111G01
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=605056
.?sku=75258G01
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7
.?sku=00520G1
.?sku=75261G01
.?sku=01110G01
.?sku=71061G02
.?sku=00762G6
.?sku=17255G1
.?sku=00891G3
.?sku=19859G1
.?sku=71060G01
.?sku=00661G6
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7
.?sku=75193G01
.?sku=00438G8

SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 | 00559-G8 WASHER, 5/16"........oocvvooeveeeessesseseesesesesessesssseessessessssesssssessss s 2
64 | [pUBYLGY LOCK NUT, 5/16 = 18......cvuereeeoeeeeeeeeeeeeeeeseeeeeeeeeeeeeesseeseeeeseeeeeeene e 2
65 | 00272-G4 BOLT, 5/16 - 18 X 2 1/2" LG v.ooovoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e sesee e 2
66 | [7838G] NYLON BUSHING .......cocvvoeeveieeeeeeeeeeeeseseeseesssse oo 4
67 | 00559-G8 WASHER, 5/16"........cocvvooeveeeseeoseseeseseesessesss e esess s 2
68 | [DUBYLG3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....vvoeveeereeeeeeeeeeeeseeeeeeeeeeeeenees 2
69 | FBIZEGUL | HANDRAIL c..oooovoooceeeeeeeececeeseeees e 2
70 | pO76ZGY SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) ....ocvvvoevererereeeeenenenn. 2
71 | [pUSEATGH LOCK WASHER, 5/16" (STAINLESS STEEL)........vverveeeeeeeereeeseeeeeereeeeneees 2
72 | [DUSZ0G3I ACORN NUT, 5/16 - 18 .....ooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
73 | EBZBIGOZ | END CAP, 1" ..o eeeees e 4
74
75 | [FBEE0SGOY | SIDE BASKET (BLACK) ... iiooeeeoeeeeieseeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesessen e 2
76 | [DUIUG-GH SELF THREADING SCREW, #12 - 24 X 3/4" LG.....oovvoeereeeeereeeee e 4
77 | pOZ9Z3 SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 78, 79) ......rvverrrreerrreenenen, 1
78 | pUZ9Z SEAT BOTTOM (INCLUDES 79) ..o eeeseenese e 1
79 | PUZIZOGUIOY  VINYL SEAT BOTTOM COVER ....ooovoeeeeeeeeeeeeeeeeeeeeeeeee e 1

Page Q-5 Service Parts Manual


.?sku=00891G3
.?sku=00891G3
.?sku=17838G1
.?sku=00891G3
.?sku=00891G3
.?sku=75196G01
.?sku=00762G2
.?sku=00664G8
.?sku=00520G3
.?sku=75261G02
.?sku=75460G01
.?sku=00106G6
.?sku=604922
.?sku=604921
.?sku=604920G0102

SEATING

Notes:

Service Parts Manual Page Q-6



STARTER / GENERATOR

1 - Includes ltems 2 - 18

STARTER/GENERATOR MOUNTING

Service Parts Manual

Page R-1



STARTER / GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 612028 STARTER / GENERATOR (INCLUDES 2 - 18) .......oooveoeceeoeersoeeereseereeenenens 1
2 BIZ029 NUT oot 1
3 BIZ03] LOCKWASHER .....oocovooeveeeeeeoeeeeeeeeeeeeeeee oo eeeeeeee oo eeneens 1
4 612031 PULLEY oo eee oo eenenns 1
5 BIZ032 FRONT COVER ....ooovooreeoeeeceeeeeees oo 1
6 BIZ033 BEARING ....cooooveooceeeeeceseseo s 1
7 FIZ034 RETAINING RING .......oovvoeeeeeeeeeeeeeeeeeee e 1
8 BIZ035 KEY oo eeeeeeee s eee s 1
9 BIZ039 ARMATURE ASSEMBLY ........oooomrverrereenesseeeseeseseesseseeseesssesseseseessseens 1
10 | EIZ037 FRAME & FIELD ASSEMBLY ......ovvmorveereeeeeeeeeseeeeeeeeseeeesee e 1
11 | EIZosg BRUSH LEAD & TERMINAL SERVICE PKG........ooooorveoreroereesnereenenees 1
12 | EIZ039 BRUSH SPRING ........oorvvieveorereoeeeeeseesee oo 1
13 | EIZ0Ag BRUSH BOX ASSEMBLY .....oovvvovvorceeoeeesesseeseseesseesseseness s 1
14 | EIZOA] BRUSH 1 COVER ......oovooeeoeeeeeeeeeeeeeeee oo eeeee e 2
15 | EIZ043 BRUSH 2 COVER ......oovooeeeeeeeeeeeeeeeeeeee oo enes e 2
16 | FIZ043 WAVY WASHER .......c.oovooereierreeseeeesssssesessssesesse e esessssessesesses oo 1
17 | EI2043 BEARING ....ooooveooeeeeeeeeeese e eeese e oo 1
18 | FEIZ04g REAR COVER ......covoooeeeoeeeeeoeeeeeeeeeeeeeee s s ees e eeeee e 1
19
20
21
22 | pUBZ39 BOLT, HXFL SHLDR - M10 - 1.25 X 20 ......ovoeoeeeoreeeeeeeeeeeeeeeeeeeeee e 2
23 | PpUSZ7Y NUT, ML0 = 1.25 ... 2
24 | pUBZE] BOLT, M8 = 1.25 X 20.....c.eocveeoeeeosesioreeeesesesessssesssessesssssessssss s 3
25 | pUZIA] STARTER / GENERATOR BRACKET ........ooorveeereeenesoeeeeeseseeses oo 1
26 | FUZIAY TENSIONER BRACKET .....ooovvoeeeoeseeeeeeeeeeeeeeeeeeeeee e seeeeeeee e 1
27 | EUSZE] BOLT, M8 = 1.25 X 20.....coeoevveoreeeeeeeeeeeeeeeeeeseeeseeeeeeeeeeeeee e eeeseseeeeesenenes 1
28 | PpUBZ5H BOLT, M10 = 1.25 X 25.....oocveeoeoerceseseneeesesssoeessssssseessseseessesessssesses oo 1
29 | pUBZ5Y NUT, ML0 - 125 ..o 1
30 | pUBZ7A NUT, ML0 - 1.25 ..o 1
31 | pUBIZY STARTER / GENERATOR BELT .....ooovveoreeeseeeeseeeeeeeeeeeeeeeeeeeeeee e 1

Service Parts Manual Page R-2


.?sku=612029
.?sku=612030
.?sku=612032
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=612037
.?sku=612038
.?sku=612039
.?sku=612040
.?sku=612041
.?sku=612042
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=606235
.?sku=606279
.?sku=606261
.?sku=606261
.?sku=602141
.?sku=602145
.?sku=606261
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274
.?sku=606138

STARTER / GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | mzusacH PUSH NUT, 5/16" ...ooveeocveoeereoeeeesseeseseeesesesseessssssssssssssssssessesssssessesessnnenes 1
33 | 606236 TENSIONER BOLT ...oooveoeeeeeeeeeceeeeseeeeseeeee oo eeeee e eeeeeeeeeese e 1

Page R-3 Service Parts Manual


.?sku=12064G6

STARTER / GENERATOR

Notes:

Service Parts Manual Page R-4



STEERING

1-Includesltems?2-34

STEERING SHAFT AND COLUMN

RACK, BHLOWS AND TENSONER

Page S-1

Service Parts Manual




STEERING

Ref Sr 10-2

IDLER TIERODSAND MOUNTING

é\ To Driver Sde

z Front Spindle

To Passenger Side
Font Spindle

Service Parts Manual

Page S-2



STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [07Z3G00 | STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34)....... 1
2
3 [0ZI5G0T SLEEVE BEARING ........ooorvveoeeeeeeeeoeeeeeeeoeeeseeeeeeeee e 1
4 [UI88GUT SLEEVE BEARING ..........ooovveereeeoeeeoeeeeeeeoesesseessseeseseesessssessenesesenenens 1
5 [UIB5GU] FLANGED BEARING ........ovvoeveeeceeoeeseseseessoees s sesessssesssneseesenees 1
6 [[0389G3 GREASE FITTING, STRAIGHT w....oooiviieooeeeeeeeeeeeeeeeeeeeeeee e 1
7
8 pUZZ6GH BOLT, 3/8 - 16 X 3/4" LG ....ovveeoeveereeeoeseseoeeeseessseessses oo 2
9 845657 GREASE FITTING, 90° .....oooomeeeeeeeoeeeeeseeeeeeeeeeeseeeseeeeeeeeeese e seenenne 1
10 | [pUI7ZGol RACK GUIDE COVER ......oovvoomoeeeeeeeeeeeeeeoeeeeeeeeeeeee e eseeesseeeeeennes 1
11 | [FOZZEGo GASKET ..oooveooeveeeeeeeeeee e 1
12 | [OI78GOY COMPRESSION SPRING .....oooorveomeresseeseseessseeesseesesssesese s 1
13 | [pUI79GOY RACK GUIDE .........oovoeeeeeeeeeeeeeeeeeoeeeeee oo eeeseeee e 1
14 | [C39IG]T HOSE CLAMP, 1 5/16" ........oooooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesseeeeeenenes 1
15 | [ODZIGO] RACK COVER .....oooveoeveeeeoeeeseseeeess oo 1
16 | [39IGT HOSE CLAMP, 1 5/16" ........coooovveereeeeeeeeeeeeeseeeeseseesesessessssesseessenennes 1
17 | [UIS3GO BELLOWS .....oeooeeeoeeeeeeeeeeeeeee oo eeeees oo eeeee e 1
18 | [39IGH HOSE CLAMP, 13/16" ........ovoorveeeereeeeeeeeeeeeeseeeeseeeeeeeeeeeeseeesseeeeeenenes 1
19
20
21 | [FO7I7GUY 1= =11 N T ) N OO 1
22 | [BIZGT BALL BEARING ......oovooeeoereeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
23 | [UISUGUY EXTERNAL RETAINING RING ........cooeoeverreeeeeeeeeeseeeeseesesesesesseees e 1
24 | [O7IBGUY STEERING RACK .......oovooreveeceeeeeseessseessoeeeesesss s eeesssesese s 1
25 | [OI9ZGUY RACK BALL END .......oooooeoeeeeeeeeeeeeeoeeeeeseeees s 1
26 | pUS3ZGY JAM NUT, 7/16 = 20 ..o 1
27 | [B356G] GREASE FITTING, 90°.......oouoivoereeeeeseeoesseeeessesessssesssesesesssese oo 1
28
29
30 | [OIBAGUY IDLER ... veeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee e seeeeese e eee e eeneeeenes 1
31 | [OUZIEGUY THRUST WASHER, 1 1/2"......oorvoeeeeeseeeeseeeeeeesee e 1

Page S-3 Service Parts Manual


.?sku=70723G01
.?sku=70215G01
.?sku=70188G01
.?sku=70185G01
.?sku=10389G3
.?sku=00426G6
.?sku=18456G1
.?sku=18456G1
.?sku=70177G01
.?sku=70225G01
.?sku=70178G01
.?sku=70179G01
.?sku=11391G1
.?sku=11391G1
.?sku=70041G01
.?sku=11391G1
.?sku=11391G1
.?sku=70183G01
.?sku=11391G5
.?sku=70717G01
.?sku=15112G1
.?sku=70190G01
.?sku=70718G01
.?sku=70192G01
.?sku=00532G8
.?sku=18456G1
.?sku=18456G1
.?sku=70184G01
.?sku=70216G01

STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | 70195G01 THRUST WASHER, 7/8" ......oovveeeveeesseeesseeseseesessssseseess s sessenessansenons 1
33 | [pU733cH LOCK NUT, 7/8 = Q..o 1
34 | pU7IBGH COTTER PIN, 5/32" X L 3/4" LG w..eveoeeeeeeeeeeeeeeeeneeeeeeeeeeeeeeeee e 1
35
36
37 | [@32ZCH STEERING SHAFT ..o s esess s 1
38 | [EOUSEBGUIL | COUPLING ..o 1
39 | pUSHUGT LOCK NUT, 1/4 = 20 ...cocoooeeeeeeeeoeeeo oo eesees s 2
40 | [OZZIGUL | SCREW, 1/4 - 20 X /8" LG ooooevverceeeocveoeeseeeeseeessseesesseeeessses e 2
41 | [OZZBCOL | GASKET....ooieeoeeeoeeeeeeeeeeeeeeee oo eeeee e 1
42 | pIO3AGUN | BOLT, 3/8- 16 X 1 1/4" LG WITH PATCHLOCK ......oorveeeeeeeeseeseereeeeeenne 3
43 | pUBTEGY LOCK WASHER, 3/8" ........ovvoorveereeevereeeeosessesesesssseeseseseessssssessesesesesesnnenes 3
44 | 70466GO01 | RETAINER ....ooooiceeeiceeeeseeseseeeeseeeseseesssseeeeses s sses oo 1
45
46 | [FOTZIGUL | STEERING COLUMN ....oooooiieiieeeoceceeseeeseeeseeeeseeeeseess e 1
47 | pB5BYGTY | STEERING COLUMN BUSHING.........oooeomeeeicreseseseeeeeeseeeeseseeees e 1
48 | DIOZZGUL | SCREW, #6 - 20 X 5/16" LG ..oovveeeceeeeceeeoeeeeoeeseessseeeeseesssseses e 1
49
50
51 | pUZ70GA BOLT, 7/16 - 20 X 2 1/2" LG .oooovveoeeeeeeeeeoeeeeeeeeeeeseeeesseeseesesseeesseeessnnenes 1
52 | pU733G3 LOCK NUT, 7/16 = 20 ..o seees s 1
53 | [IO33GUN | BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ..o 2
54 | pUS66GA LOCK WASHER, 7/16" ......ovvoorvoeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeseeeee e 3
55
56
57
58 | [BUZIS] STEERING WHEEL .....oooeveoeeeceeeoe oo eeeee e 1
59
60
61 | EIHATGTON | COVER ..ooooooooooceeoeeeeooeeeeeeeeeeeeeeeeeeeeeeeee e 1
62

Service Parts Manual Page S-4


.?sku=00734G6
.?sku=00798G8
.?sku=14322G6
.?sku=70558G01
.?sku=00550G1
.?sku=70227G01
.?sku=70223G01
.?sku=01034G01
.?sku=00878G1
.?sku=70721G01
.?sku=28569G01
.?sku=01022G01
.?sku=00470G4
.?sku=00734G3
.?sku=01033G01
.?sku=00566G2
.?sku=602980
.?sku=71147G01

STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63
64 | [@390GZ LOCK NUT, 5/8 = 18.....cooveoeeeeeeeeeeeeeeeeeeoeeeeeeeeeees oo eeee oo ennnen 1
65
66
67 | [FUY0AGU4 | TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) ..coooovveeecreeeeeeeeereenenennn. 2
68 | [UB55GU3 THREADED ROD (10 1/8" LG) ...ooveoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneenae 1
69 | [UY0ZGUT TIE ROD END (LEFT HAND THREADS) ......ocvoorveoerereeeeeeseseeseonereonn. 1
70 | [pIUBYGUY JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).....c.....cvvverrrrrrrrrenn. 1
71 | [FO90ZGUZ TIE ROD END (RIGHT HAND THREADS).........orvvereeeemeeeeeeeeeeeeeeenenn. 1
72 | DIOBIGUZ JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ......c..c..ovvvrrrreann.. 1
73
74 | pO73AGY LOCK NUT, 7/16 = 14...coeeoeeeeeeeeeeveeeeveseeeeesses s 4
75
76
77 | pOZ09GY CASTELLATED NUT, 7/16 - 20 c...oovooeeeeosereesseeeseeesseseeeseseseesese e 1
78 | [U3BTGY COTTER PIN, 3/32" X 1" LG ..oovverereeermeeeeeseoeeseeesseesesesseessssessssesesesesessnenens 1

Page S-5 Service Parts Manual


.?sku=14390G2
.?sku=70904G04
.?sku=70855G03
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=50209G2
.?sku=10387G2

STEERING

Notes:

Service Parts Manual Page S-6



WEATHER PROTECTION

\ e
Pz

ﬂ/ Front of \khicle

SUNTOP '

—_ ! .
/

SEGUNC DETAILD Sde Shown)

(REAR)

1-Includesitems2 - 20

DETAILB

Front of \khicle

w

Ref Wea 11-1

DETAILC
(FRONT)

Page T-1 Service Parts Manual



WEATHER PROTECTION

Front Top @ y
Srut N
—
a—/

Setscrew

REARVIEW MIRROR
23 - Includesltems 24 - 26

®

WEATHERBENCLOSURE

28 - Includes ltems 29 - 35

RefWea 11-2

Service Parts Manual Page T-2



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 SUN TOP KIT (INCLUDES ITEMS 2 - 20) .....ccouurveemmnrreennienesseseeesssseesessns 1
2 REAR STRUT (DRIVER SIDE)........oovveeureriemmieeeessssesessssssesssssesensn 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) ......ccvvvviuimmineriesimmneseeseessrensseeenens 1
4 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) ....ocovoviviieeeieeeeeeeeeeeen 4
5 WASHER, 3/8" (STAINLESS STEEL).......eirveeermuineesemeneeessneesessnesesesns 18
6 NYLON WASHER, 3/8........corvveermmerieaiinesieesessiesssssseesessssseess s 4
7 LOCK NUT, 3/8 = 16 ....vceeeeeeeeieeeeeieeeee et en e 10
8 END CAP, 1" ..o 2
9 75125-G01 FRONT STRUT ...oovvoooiiaieiriieaiaasessessssseesssass s 1
10 BOLT, 5/16 = 18 X 2 1/4" LG ..ccvvveermcrieernnesiesesessesessssseeensssse e 4
1 LOCK WASHER, 5/16" ........couuriveeemmieeieasniesiesssssssssssssseessssseessssssse 4
12 SPACER, 1/2" ...t 2
13 LOCK WASHER, 3/8" .....oveeeeeeeeeeeeeeeeeeeeesieeeees e tess et essaese s aensseetenn e 4
14 SUN TOP ..o 1
15 | 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) .....c.ceurrrvvvierrrerrerecennnesnenees 2
16 SPACER ..ot 2
17 WASHER, 3/8" (STAINLESS STEEL).....cocoviveteeeeeeieeeeeeeeeeeee e en e 2
18 | 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) .....ccvvvverrnrrrriceirsrnnenees 2
19 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) ......cocveveeieeeeeeeeeeeeeeeeeeee 2
20 | 24647-G1 SPACER, 14" ......ooooitieeeeeiesssseeeie s 2
21
22
23 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) ........c...coosmmuveeannereernans 1
24 REAR VIEW MIRROR ......oooouiiviiiimiieniemmseeessesiesessssseesssesssessses e 1
25 | 19502-G2 SUPPORT BRACKET ......covviiiiiniieieiainiseseeaas s 1
26 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)........ccoomurrrrvreeernrrnreeiennns 1
27
28 WINDSHIELD KIT (LEXAN) (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 29 - 35)......ccmruieiemminniseessssesssseesssssssssesssassssesseesssse 1
29 * WINDSHIELD .....oooouairiieerimcesseesssoseesesssesses s 1

Page T-3

Service Parts Manual



.?sku=75123G01
.?sku=75074G01
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=00440G2
.?sku=00905G8
.?sku=75048G01
.?sku=00879G1
.?sku=27604G01
.?sku=18716G1
.?sku=00653G1
.?sku=00665G6
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1
.?sku=71966G04

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | 110-035A SASH, 26" LG ...ooooooerreaarienessseeeissssssssse s 2
31 | 110-072A SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ...covrrrvvvveeeeeerinnesnnnen 2
32 | 110-072B WASHER, 1/4" (STAINLESS STEEL).......ccommmmrrereeemmmensesesessnseseesesenene 4
33 RUBBER GROMMET ......ocouuiiiiimmmiieiiimeeiesisssseeses s 2
34 | 010-072D LOCK NUT, 1/4 - 20 (STAINLESS STEEL)..........ccoormmmmnrrrnnereneessssnesnreee 2
35 | 110-066 LABEL (SAFETY) ..coouuuuuieeireseseeessssassaesss e ssssssesssssssssss s sesssessssossesss 1
36 WINDSHIELD KIT FLAT (INCLUDES ITEMS 37 - 44) .......coooonnnrrinnnerieennee 1
37 | E4WFXO03 WINDSHIELD (4 CADDY) w...oooooorrruaaienesseeieeesesasssesssssssseessssesssesessseneeee 1
38 | EGWHC12 SASH, 26" LG ....veeooeriemaereeeeeseeeissssssessse e 2
39 | EGWHS12 STAINLESS STEEL SCREW, 1/4-20 X1 3/4" LG ...cooooourinrereeeressrinneeeennns 2
40 | EGWHWI12 STAINLESS STEEL WASHER, 1/4" ......cccvvvvieieninneeeesssenenssseesssssssseeesnens 4
41 | EGWHG13 RUBBER GROMMET w....cocoiiriiiieiiaesismnssensessseesessissssss s 2
42 | EGWHN12 STAINLESS STEEL LOCK NUT, 1/4 - 20 ......oovvooeermmmmnenieineeveeeesessssssssseeee 2
43 | EGWHL14 SAFETY LABEL ...ccoouuiiiiiiiemiaaieessessssse s sesssssse s 1
44
45 WEATHER ENCLOSURE (3 SIDED) .....ccouiiviemmineeseninneissessesssnesnneenns 1

Replacement Parts for items 30-35 may be obtained from:

Eagle Parts, Inc

1811 Wilkinson Rd.
Augusta, GA 30904
Telephone (706) 729-9911
Fax (706) 729-9955

Service Parts Manual

Page T-4


.?sku=110-072C
.?sku=75524G03
.?sku=75492G01

WHEELS AND TIRES

1 -Includes Items 2, 3, 4
8 - Includes Item 9

10 - Includes Item 9

(Style of tire may differ from tire shown)

Page U-1 Service Parts Manual



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.

1 WHEEL AND TIRE ASSEMBLY

(INCLUDES ITEMS 2, 3, 4) c..cooriiiiieeieeeeeeieis s AR
2 P8442-G02 TIRE, 20 X 10 - 10 TURF SAVER®.......cooooiiieieieeeeeeeeeeeee e 1
3 5172-G02 WHEEL RIM, BLACK (4 LUG) .....oouiiieieieiceeceieiee e 1
4 VALVE STEM ..ottt 1
5
6 LUG NUT, 1/2 =20 .ttt AR
7
8 WHEEL AND TIRE ASSEMBLY LH (BLK) (INCLUDES ITEM 9)....c.cccceevruenn... AR
9 012007 VALVE STEM ...t 1
10 WHEEL AND TIRE ASSEMBLY RH (BLK) (INCLUDES ITEM 9)........c.cco......... AR
11
12 : 3 POLISHED WHEEL AND RIGHT PATHFINDER TIRE .......c.coevueveireeieeeann. AR
13 504929 CENTER CAP ...ttt 1
14 601354 LUG NUT oottt 4
15 POLISHED WHEEL AND LEFT PATHFINDER TIRE .........ccooovuiiricieeeieieenen. AR
16 P8630-G04 | TIRE & WHEEL ASSY LH (FRONT & REAR) (BLK) .....oouiviiiieieieieeieine 2
17 P8630-G01 TIRE 22 X 9 -10 STRYKER ....coovuiiiiiiiecicieeieie s 2
18 TIRE & WHEEL ASSY RH (FRONT & REAR) (BLK) ........cooviiiiiieieieieiiiianss 2
19 P8630-GO1 TIRE 22 X 9 =10 STRYKER ..ottt 2

Service Parts Manual

Page U-2



.?sku=28442G03
.?sku=28442G02
.?sku=15172G02
.?sku=11657G1
.?sku=14723G1
.?sku=74842G03
.?sku=74842G04
.?sku=605228
.?sku=604929
.?sku=604930
.?sku=28630G04
.?sku=28630G01
.?sku=28630G01
.?sku=28630G05
.?sku=28630G01
.?sku=28630G01

I WHEELS AND TIRES

Notes:

Page U-3 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ....euvuieeieeeeeeeseeeeeeeeeeeeeeeeeeeseeesesseeseessese e sseeseeesesseesees s 26733-G02
CLUTCH PULLER (DRIVE) ..ecveeeeeteeeees et eeeeeeees s s e et se et sseeeees e e sseee s eseee s eeseeeseeseeseees e 19779-G2
FLYWHEEL PULLER ...ttt eeee e e s eeee e eseeesees e s eee e s et eneees e e s ee e ee e eeeeeee 27111-G01
CURRENT INDICATOR ..ot et eee e e eeeeesees e eseesseeseeseeseesee s essee e eseesees e eseeseses e seseeeseeeseee s esereseeees 16489-G2
DIGITAL MULTISMETER ..o evoee oot ee s eeeseeeeeesees e es s s ee e sees s eseeeseeeesesses e eseee s eseeeseeseeeseeseeeeeeseeseeesen. 27481-G01
TUBELESS TIRE REPAIR KIT .oooevotve et eeeeeeeeeeeeeeeeeseeeseeseeeseeseeseesseeseseseeseeseeesseseesseeseseseeesiesesesseeseeseeeseeeseserese 606009
TIRE PLUGGER REFIL PACK (50/BOX) w.v.oeotvetveeeeeeeoeeeeeeeeseeseeeseeeseeseeeseeseeseeeeeeseesseeseesseessess e seeesesseseseeeees e, 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ........veieeeeeeeeeeeeseesseeeeeeseoesesseesseeseesseesseeseeeseesessseessesseeeseeseessenssen. 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .........veeiveeeteeeeeeeeeeeeeeeeeseeeeeeseeseeeseeees e eseeseesseeeeees s, 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ..ot eeesee et e s e eeeeeee e eeese s ee e seee s ee e ese e eseeseees e seeeeee 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW.......oveveiveeeeeeeeeeeeeeeeeeeseeeeeeseeeeeesee s e es s eseseeeseeeeeseesnee 28432-G03
PEN 3 OUNCE (89 ML) = ORANGE ... eeeeeeeeeeeeeee e eeees e eeee e eseeeeeeesessees e esees e s eses e eseessesseeeseeeeesesesen. 28432-G04
PEN 3 OUNCE (89 ML) = STEEL BLUE PEARL ...ooeeveeeeeeeeeeeee e eeeoeeeeeeseeeseeseeseeeseeeeeese s eseesseeeeeeseeseeeseen. 28432-G24
PEN 3 OUNCE (89 ML) = OLIVE GREEN........oe.eveeveereseeeeeeeeeseeeseeesessseeseeeseessseseesseessesseesesesesssesesseesesssesesesee 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ......oveieeeeeeeeeeoeeeseeeeeeeeeeseesesseseeeseeseesee 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN .......cv.tveteteeeeeseeeeeeeeseeseeeseesseseeesees e eseesesseessesseeees 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ........vetveveeeeeeeeeeeeeseeeseeeseeseeeseeseeeseeeseesesseesseeseeees 28140-G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW.......co.tveeieieeeeeeeeeeeeeeeeeeseseeeseeeseesseesseesessesseesseesrenees 28140-G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......cveeveeereeeseeeseeeeeesseeseesseeeeeseeeseeneseenn. 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ... tuireeeeseeeeeeeeoeeeeseeeseeeeeseeseeeseeseeesesseeseeeseeseeenee 27619-G02
E-Z-GO ALLSURFACE CLEANER ......ovoeveeeveeeeoeeeeeeeeeeeseeeeeeeseeseeeseesesesesesseseesseeseeeseeseseseeeseeseeeseeseeseesseeeseeseeeseeeseeees 606311
E-Z-GO FIBERGLASS/PLASTIC RESTORER ......veeetveeeeeeeeeeoeseeeeeeseeeseesesseeseesseesseesseessesseesesseeeseessesssessaesessseses 606313
WIND SHIELD AND PLASTIC PROTECTOR ....ovooveveeeeeeeeeeeeeeeseeseesesesess e eseeesseseesseessessessseessesseeseeseseseeseeeseseee 606314
84 OZ HAND CLEANER ........eeeeeeeeeeeeeee e eeeeeee e e eeee e s e e esee e e e e s eeeee e eeee s eeeee s eee e e s e es e eese e 607636
4 OZ HAND CLEANER ..ottt eeee et ee et ee e e s et e et eeeee s e ee e et et seeeeeeeeeees e e et eees e eeee. 607637

Appendix A-2 Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1



OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION

ASHTRAY KIT . . 75109G02 .......... See BODY

BOX COOLER AND BRACKETKIT .............. 71048G01 .......... See BODY
DIFFERENTIALGUARD . ........ .. ... ... .. 72347G0O1 .......... See REAR AXLE

FRONT BASKET . ... ... e 74521G02 .......... See BODY
GLOVEBOXDOOR ... . i 75459G0*. .......... See BODY

GUN HOLDER (FLOOR MOUNT). ... .o oo et 74365G01 .......... See BODY

GUN HOLDER (SWIVEL MOUNT) ............... 74533G01 .......... See BODY

HOURMETERKIT ...... ... 75114G02 .......... See ELECTRICAL SYSTEM
REAR VIEW MIRRORKIT. . .................... 19528G2 ........... See WEATHER PROTECTION
SOFTENCLOSURE ..... ... 75492G01 .......... See WEATHER PROTECTION
SUNTOPKIT ... 75123G01 .......... See WEATHER PROTECTION
TURN SIGNALKIT ..o 75107GO1 .......... See ELECTRICAL SYSTEM
WINDSHIELD (POLYCARBONATE) . . ............ 71966GO01 .......... See WEATHER PROTECTION
TIRE DOMINATOR 20X11-10 . . .. ... 605316............. Wheels and Tires
PATHFINDER TIRE, BRUSHED WHEEL LH ....... 605355............. Wheels and Tires
PATHFINDER TIRE, BRUSHED WHEELRH .. ... .. 605356............. Wheels and Tires
V-STEM-BRUSHED SPOKED WHEEL. ........... 605351............. Wheels and Tires
DOMINATOR - POLISHED WHEEL .............. 605319............. Wheels and Tires
DOMINATOR - BRUSHED WHEEL. .. ............ 605320............. Wheels and Tires

CHROME CENTER CAP - SPOKED WHEEL. . .. ... 604929............. Wheels and Tires

NUT, LUG-CHROME . .......... ... ... 605310............. Wheels and Tires
V-STEM-POLISHED SPOKED WHEEL ........... 605311............. Wheels and Tires
PATHFINDER TIRE 22X11-10................... 604928............. Wheels and Tires
PATHFINDER TIRE, POLISHED WHEEL LH . ... ... 604930............. Wheels and Tires
PATHFINDER TIRE, POLISHED WHEELRH. ...... 605228............. Wheels and Tires

WHEEL INSTL FRT/RR 20X9X10 STRYKER. ... ... 605664............. Wheels and Tires

SEAT BTM COVER FRONT/REAR W/PIPPING.. . . .. 604912GXXXX. ... ... Seating

SEAT BACK FRNT/RR COVER - W/PIPPING . ..... 604916GXXXX. ... ... Seating

VINYL CVR-SEAT BTM CC W/PIPPING. .. ........ 604920GXXXX. ... ... Seating

SEAT BOTTOM CONV-CARR W/PIPPING. ........ 605372GXXXX. ... ... Seating

SEAT BACK CUSTWI/PIPPING ................. 605373GXXXX. ... ... Seating

SEAT BOTTOM FRONT W/PIPPING ............. 605374GXXXX. . ... .. Seating

Appendix B-2 Service Parts Manual



OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION

SEAT BOTTOM REAR W/PIPPING. . ............. 605375GXXXX. . ... .. Seating

RED BBODY FLAME W/LNR W/LGT INSTL........ 74862G139 ......... Body

WHITE FLIP FLOP ON RED SEAT INSTL ......... 71040G29 .......... Seating

WHITE ON RED CONV. CARRIER INSTL ......... 74852G11........... Seating

MOD-CE MARKW/CEKIT ..................... 606431

WHEEL ASSEMBLY - TERRATRAC ............. 608915............. Wheels and Tires - CLAYS CAR
WHEEL ASSEMBLY - TERRATRAC . ............ 608915............. Wheels and Tires - CLAYS CAR, CARB
WHEEL ASSEMBLY - TERRATRAC . ............ 608915............. Wheels and Tires - SPORT 2+2 G
WHEEL ASSEMBLY - TERRATRAC . ............ 608915............. Wheels and Tires - SPORT 2+2 G CARB

Service Parts Manual Appendix B-3



OPTIONS/ACCESSORIES

Appendix B-4 Service Parts Manual



Certified ISO 9001 /SO 14001 by

[ ®

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department



	i-ii models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	CLAYS CAR
	CLAYS CAR CARB
	ST SPORT 2+2
	ST SPORT 2+2 CARB
	ST CUSTOM CARB


	BATTERY PROLONGED STORAGE

	HOW TO.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN

	AIR 6.pdf
	1 606952 AIR CLEANER (INCLUDES ITEMS 2 - 6) 1
	2 607269 BODY & BRACKET ASSEMBLY 1
	3 72599G01 AIR CLEANER COVER 1
	4 72604G01 AIR CLEANER CLIP 2
	5 28463G01 AIR FILTER 1
	6 28462G01 VALVE DUST EJECTOR 1
	7 11391G7 HOSE CLAMP 1
	8 607950 HOSE 1
	9 11391G1 HOSE CLAMP 1
	10 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM 2

	BOD 11.pdf
	1 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	2 27169G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	3 35962G01 LABEL (SAFETY) 1
	4
	5 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	6 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	7 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	8
	9 606534G** COWL 1
	10 71413G01 SPLASH PANEL 1
	11 71101G02 COWL SUPPORT BRACKET 1
	12 71102G02 BOLT, 1/4 - 20 X 1/2" LG 3
	13 71055G01 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	14 71115G01 VINYL TRIM 2
	15 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	16 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	17 74443G01 LABEL (ANTI-ROLLBACK) 1
	18 35968G01 LABEL (TEE HOLDER COVER) 1
	19
	20 * SERIAL NUMBER PLATE 1
	21 * CAPACITY PLATE 1
	22
	23
	24 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 7
	25
	26 74813G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	27
	28 71338G01 FENDER FLARE (DRIVER SIDE) 1
	29 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	30 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 14
	31
	32 71510G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) 1
	33 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	34
	35 70451G01 LOWER FLOORPAN 1
	36 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	37 70452G01 ACCESS COVER 1
	38 604891 3 BAR CHROME BRUSH GUARD (ST CUSTOM) 1
	39 74265G02 BUMPER 1
	40
	41 75058G04 SPACER 1" 2
	42 75048G01 SPACER, 1/2" 2
	43 00570G2 WASHER, 5/16" 2
	44 00905G8 LOCK WASHER, 5/16" 4
	45 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	46
	47 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) 1
	48 74523G01 FRONT BASKET 1
	49 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	50 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	51 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	52 00891G1 LOCK NUT, 3/8 - 16 4
	53 71931G01 LABEL, FRONT BASKET (WARNING) 1
	54 74365G01 GUN HOLDER, FLOOR MOUNT 1
	55 70048G06 FLOORMAT WITH HORN HOLES (1/8") 1
	56 605694 SEAT FRAME 1
	57 00715G2 BOLT, 5/16 - 18 X 4/5" LG 2
	58
	59 71501G01 ROCKER PANEL (PASSENGER SIDE) 1
	60 71502G01 ROCKER PANEL (DRIVER SIDE) 1
	61 15058G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	62
	63
	64 71507G01 SILL PLATE (PASSENGER SIDE) 1
	65 71507G02 SILL PLATE (DRIVER SIDE) 1
	66 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	67 23726G4 SPACER, 5/16" 4
	68 14390G04 LOCK NUT, 1/4 - 20 (PLASTIC INSERT) 4
	69 70244G03 SPLASH PANEL 2
	70
	71 600496 BATTERY TRAY 1
	72 00715G2 BOLT, 5/16 - 18 X 4/5" LG 8
	73 71551G01 FENDER LINER, EXTENDED (PASSENGER SIDE) 1
	74 71552G01 FENDER LINER, EXTENDED (DRIVER SIDE) 1
	75 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	76 14601G17 RIVET 2
	77
	78
	79 71330G5** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	80 71330G6** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	81 71318G01 BAGWELL LINER 1
	82 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	83
	84 71320G01 ACCESS PANEL 1
	85 01107G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	86 71364G02 "J" CLIP 1
	87 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	88 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	89 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	90 71609G01 SEAT HINGE PLATE 2
	91 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	92 00571G2 WASHER, 5/16" 2
	93 71456G01 NOTCHED REAR BUMPER 1
	94 71398G01 BOLT, 1/4 - 20 X 1 1/4" LG 2
	95 71455G01 BUMPER PLUG 4
	96 71102G01 BOLT, 1/4 - 20 x 11/16" LG 2
	97 71554G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	98 71457G01 BUMPER STAY 4
	99
	100 74532G01 LABEL (CLAYS CAR) 2
	101
	102 74126G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	103 74126G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	104 00427G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	105 00560G1 WASHER, 3/8" 14
	106 11098G5 LOCK NUT, 3/8 - 16 6
	107 00769G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	108 00426G8 BOLT, 3/8 - 16 X 1" LG 2
	109
	110
	111
	112 70361G03 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) 1
	113 19853G1 END CAP, 1" 2
	114 71929G01 LABEL (WARNING) 1
	115 70362G01 FLOORMAT 1
	116 70633G01 FOOTREST 1
	117 74132G01 LABEL (LOAD BED LIMIT WARNING) 1
	118 75268G01 SUPPORT TUBE 2
	119 606682 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	120 19859G1 END CAP, 3/4" 2
	121 20271G2 HOLE PLUG, 1/2" 4
	122
	123 75344G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	124
	125 75109G02 ASH TRAY KIT (INCLUDES ITEMS 126 - 129) 1
	126 27731G01 ASH TRAY 1
	127 27736G01 GASKET 1
	128 75108G02 BRACKET 1
	129 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	130 75109G01 ASH TRAY KIT (INCLUDES ITEMS 126 - 127, 129, 131) 1
	131 75108G02 BRACKET (E-COAT) 1
	132
	133 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	134 70135G01 PEDAL PIVOT COVER 1

	BRM 23.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING, S.S. 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 4
	103
	104 24939G2 SPINDLE CAP ADAPTER 2
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 607033 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	CAC 2.pdf
	1 607955 CARBURETOR (INCLUDES ITEMS 3 - 22) 1
	2
	3 607956 MAIN JET (#106) 1
	4 607957 PILOT JET (#52) 1
	5 603585 PLUG 1
	6
	7 603586 NEEDLE VALVE 1
	8 603587 FLOAT 1
	9 603588 FLOAT PIN 1
	10 603589 FLOAT BOWL GASKET 1
	11 603590 FLOAT CHAMBER 1
	12 603592 BOWL SCREW 1
	13 603591 BOWL GASKET 1
	14 603583 CHOKE BRACKET 1
	15 603598 BREATHER TUBE 1
	16 603596 CLAMP, INTAKE TUBE 1
	17 603597 CLAMP CYLINDER HEAD TUBE 1
	18 603594 INTAKE TUBE 1
	19 603593 CHOKE GASKET 2
	20 603595 NUT, M6 X 1.0 2
	21 608023 THROTTLE ROD ATTACHMENT BUSHING 1
	22 603584 STUD BOLT 2
	23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	24 607983 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	25 605868 CHOKE CABLE (SWB) 1
	26 00568G4 LOCK WASHER, 9/16" 1
	27 00545G4 JAM NUT, 9/16 - 18 1
	28 72155G01 RETAINER 1
	29 72154G01 CHOKE CABLE ADAPTER 1

	CLT 11.pdf
	1 602000 DRIVE CLUTCH 1
	2
	3 606245 BOLT, M12 - 1.25 X 160MM LG 1
	4 606239 WASHER, M12 1
	5 606230 WASHER 1
	6
	7 602001 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE 1
	9 608210 SCREW, M4 X 25 3
	10 608204 RAMP BUTTON 3
	11 * CAM 1
	12
	13 608209 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 608211 HEAVY DUTY RETAINING RING 1
	16
	17 606243 BOLT, M12 - 1.25 X 120MM LG 1
	18 606239 WASHER, M12 1
	19
	20 606136 DRIVE BELT 1

	DSL 11.pdf
	1 603614 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 606077 DIRECTION SELECTOR BRACKET 1
	3 70233G01 DIRECTION SELECTOR SHAFT 1
	4 603700 DIRECTION SELECTOR CAM 1
	5 14390G1 LOCK NUT, 3/8 - 24 1
	6 25664G2 BUSHING 1
	7
	8 72724G01 NEUTRAL LOCK PIN 1
	9 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	10 72729G01 NEUTRAL LOCK LATCH 1
	11 00734G2 LOCK NUT, 1/4 - 28 1
	12 28574G01 EXTENSION SPRING 1
	13 72732G01 BALL STUD, 1/4" 1
	14 00734G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 NUT, #4 - 40 2
	22
	23
	24 73290G03 REVERSE WARNING BUZZER 1
	25 01063G01 SCREW, #6 - 32 X 3/8" LG 2
	26 25978G345 18 GA WIRE (RED 7") 1
	27
	28
	29 602891 SHIFTER CABLE 1
	30 25727G01 CUP WASHER, 1/4" 4
	31 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	32 74455G01 SHIFTER ARM WITH BUSHING 1
	33 00734G5 LOCK NUT, #10 - 32 1
	34 22754G4 BUSHING, FLIP LOK, .250 1
	35
	36 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	37 11027G2 LOCK NUT, 1/4 - 20 2
	38
	39
	40 26830G01 LOCK NUT, M8 X 1.25 MM 1
	41
	42
	43 71205G01 DIRECTION SELECTOR HANDLE 1
	44 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	45 606421 BOLT 1
	46 450452 NUT 1
	47 17618G1 WIRE TIE 1
	48 01072G01 CABLE CLIP 2

	ELE 11_new.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G1 TERMINAL COVER 3
	3
	4
	5 24775G* BATTERY, 12V 1
	6 * BOLT, 5/16 - 18 X 1 1/4" LG 2
	7 * LOCK WASHER, 5/16" (SILICON BRONZE) 2
	8 * NUT, 5/16 - 18 (SILICON BRONZE) 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	19 11027G1 LOCK NUT, 5/16 - 18 2
	20 26676G01 FLANGED BOLT 1
	21
	22
	23 25972G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	24 605560 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED ) AR
	26 73049G01 COVER FNR 1
	27 16469G1 WASHER, 1/4" 1
	28 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 BOLT, 1/4 - 20 X 1 1/4" LG 1
	35 11027G2 LOCK NUT, 1/4 - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G08 BOLT, 1/4 - 20 X 1" LG 1
	39 27153G01 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16" 2
	43 * NUT, 5/16 - 24 2
	44
	45
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4 - 20 1
	48 73446G01 FASTON TAB, 90˚ 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8" X 13/16" LG 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 BOLT, 1/4 - 20 x 5/8" LG 1
	59 00559G7 WASHER, 1/4" (STAINLESS STEEL) 1
	60 14390G4 LOCK NUT, 1/4 - 20 1
	61
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	67
	68
	69 22523G01 HEADLIGHT (INCLUDES ITEM 70) 2
	70 00906G6 SCREW, #10 - 16 X 1" LG 4
	71 74337G01 JUMPER WIRE (HEADLIGHT) 2
	72
	73
	74 20570G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 75 - 80) 2
	75 20574G3 TURN SIGNAL LIGHT 1
	76 00660G7 WASHER, 1/4" (STAINLESS STEEL) 1
	77 20606G1 WIRE ASSEMBLY 1
	78 00567G7 LOCK WASHER, 1/4" 1
	79 00532G1 NUT, 1/4 - 20 1
	80 18995G1 PUSH-ON TERMINAL (MALE) 1
	81
	82
	83 20574G4 LENS, AMBER 1
	84 00118G5 SCREW, #6 - 18 X 5/8" LG 4
	85 74056G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) 1
	86 74056G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) 1
	87 32739G2 TAILLIGHT ASSEMBLY (COMPLETE) 2
	88
	89
	90 606887 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) 1
	91 17867G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106) 1
	92 21640G1 TURN SIGNAL FLASHER 1
	93 32307G3 FLEX LOOM, 3/8 X 8" LG 1
	94 17618G1 WIRE TIE 2
	95 20965G3 STEERING COLUMN COVER 1
	96
	97
	98 606045 WIRE HARNESS (ACCESSORY) 1
	99 33639G01 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	100 00568G6 LOCK WASHER, 3/4" 1
	101 17137G1 FACE NUT, 3/4 - 20 1
	102 17063G1 IGNITION KEY 1
	103 605639 WIRE HARNESS (KEY SWITCH) 1
	104
	105
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	107 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	108 21553G1 FUEL GAUGE 1
	109 23474G1 INDICATOR LIGHT 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") 1
	112
	113
	114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	115 74693G01 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) 1
	116 73522G03 CONSOLE INSERT PLATE 1
	117 35962G01 LABEL (CONSOLE INSERT PLATE) 1
	118 71078G01 POWER OUTLET (12 VOLT) 1
	119 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	121 71081G01 WIRE HARNESS (POWER OUTLET) 1
	122
	123
	124 607285 HOUR METER KIT (INCLUDES ITEMS 125 - 127) 1
	125 603720 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1

	620385 Engine&Muffler Section.pdf
	1 607154 ENGINE, GAS, 13HP, NON-GOLF 1
	2
	3 606391 DIP STICK 1
	4 607454 OIL FILTER 1
	5 607462 SPARK PLUG (BPR2ES) 1
	6 603557 OIL DRAIN PLUG 1
	7 603562 ’O’ RING, 16MM 1
	8
	9 606984 MUFFLER 1
	10 606982 EXHAUST PIPE 1
	11 606272 WASHER, 8MM 4
	12 606267 NUT, M8 X 1.25 4
	13 606279 NUT, M10 - 1.25 1
	14 606256 BOLT, M10 - 1.25 X 25 3
	15 602330 BOLT, M8 - 1.25 X 30 2
	16 603599 EXHAUST GASKET 2

	ENGINE_MOUNT_RXV.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 BOLT, M10 - 1.25 X 25 10
	4 606279 NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6
	7
	8 606259 BOLT, 4
	9 603823 FLAT WASHER, M10 X 22 - 2.5 4
	10 606279 NUT, M10 - 1.25 4
	11 608020 BOLT, M10 - 1.25 X 34 4
	12 606246 FLAT HEAD SCREW, T40 4
	13 602146 DIFFERENTIAL PLATE 1
	14
	15
	16
	17
	18
	19
	20 603683 ISO MOUNT 1
	21 603799 BOLT, M10 -1.0 X 25 2
	22 607299 BOLT, M10 - 1.5 1
	23 607297 RUBBER WASHER 2
	24 607298 DELRIN WASHER 3
	25 24939G2 CAP ADAPTER 2
	26 606166 COMPRESSION SPRING 1
	27 604066 WASHER, M10 - 10.5 X 30 1

	FSP1.pdf
	1 70515G01 FRONT AXLE 1
	2
	3 70535G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12) 1
	4 * SPINDLE (DRIVER SIDE) 1
	5 16623G1 BEARING 2
	6 10389G3 GREASE FITTING, STRAIGHT 1
	7 25146G1 GREASE SEAL 1
	8 35886G01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) 1
	9 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	10 50892G1 BEARING AND RACE ASSEMBLY (COMPLETE) 2
	11 12093G1 SLOTTED NUT, 1 - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13
	14 70534G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) 1
	15 * SPINDLE (PASSENGER SIDE) 1
	16
	17 12091G2 SPINDLE CAP 2
	18
	19 01040G01 BOLT, 1/2 - 13 X 5" LG 2
	20 00571G5 WASHER, 1/2" 4
	21 70328G01 KING PIN TUBE 2
	22 16982G1 THRUST WASHER, 7/8" 2
	23 14390G6 LOCK NUT, 1/2 - 13 2
	24
	25
	26 70630G01 SHOCK ABSORBER 2
	27 10435G1 SHOCK ABSORBER WASHER 8
	28 10194G1 RUBBER BUSHING 8
	29 00532G6 NUT, 3/8 - 24 4
	30 70509G01 SHOCK ABSORBER BOOT 2
	31 31539G1 WIRE TIE 4
	32
	33 70422G01 LEAF SPRING (HEAVY DUTY) 2
	34 70163G03 SPRING PLATE 4
	35
	36 00734G1 LOCK NUT, 7/16 - 14 16
	37 00463G11 BOLT, 7/16 - 14 X 1 3/4" LG 12
	38
	39 74255G01 WINCH RECEIVER 1
	40 10044G01 VINYL CAP 2

	FUEL SYSTEM 1200.pdf
	1
	2 620182 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 8) 1
	3
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 606067 ROLLOVER VALVE 1
	8 607479 CARB STANDARD FUEL TANK 1
	9 605701 STANDARD FUEL TANK 1
	10 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	11 605521 FUEL TANK ASSEMBLY (includes items 4, 5 & 9) 1
	12 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 10) 1
	13 20048G2 FUEL LEVEL SENDING UNIT (includes items 14 & 15) 1
	14 * GASKET 1
	15 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10 - 32 X 1/2 5
	16 72229G01 FUEL TANK ADAPTER 1
	17 72230G01 FLAT HEAD PHILLIPS SCREW, #6 - 32 X .50 2
	18
	19 72282G01 FUEL FILL CAP 1
	20 606211 CARB FUEL FILL CAP 1
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26
	27
	28 18292G1 HOSE CLAMP, .50 DIAMETER 5
	29 607007 FUEL SYSTEM HOSE, 3.25" 1
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, 8" 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE, 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANNISTER (CARB ONLY6) 1
	45 606963 HOSE CLAMP, .41 DIA (CARB ONLY) 4
	46 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 17" 1
	47 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 34" 1
	48 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) 1
	49
	50 32372G6 BLACK TRIM, 6.25 LONG 1
	51
	52 17618G1 NYLON CLAMP 2
	53 604589 CARB LABEL (NOT SHOWN IN ILLUSTRATION) 1

	RAX1.pdf
	1 605891 REAR AXLE 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9 3
	8 26823G01 FLANGE BOLT M8 X 1.25 X 100 10
	9 72260G01 FLANGE BOLT M10 X 1.5 X 23 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607988 AXLE SHAFT (PASSENGER SIDE) 1
	13 607987 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING 2
	16 606403 SLOTTED NUT 2

	620385 Steering Section.pdf
	1 70723G01 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) 1
	2
	3 70215G01 SLEEVE BEARING 1
	4 70188G01 SLEEVE BEARING 1
	5 70185G01 FLANGED BEARING 1
	6 10389G3 GREASE FITTING, STRAIGHT 1
	7
	8 00426G6 BOLT, 3/8 - 16 X 3/4" LG 2
	9 18456G1 GREASE FITTING, 90° 1
	10 70177G01 RACK GUIDE COVER 1
	11 70225G01 GASKET 1
	12 70178G01 COMPRESSION SPRING 1
	13 70179G01 RACK GUIDE 1
	14 11391G1 HOSE CLAMP, 1 5/16" 1
	15 70041G01 RACK COVER 1
	16 11391G1 HOSE CLAMP, 1 5/16" 1
	17 70183G01 BELLOWS 1
	18 11391G5 HOSE CLAMP, 13/16" 1
	19
	20
	21 70717G01 GEAR PINION 1
	22 15112G1 BALL BEARING 1
	23 70190G01 EXTERNAL RETAINING RING 1
	24 70718G01 STEERING RACK 1
	25 70192G01 RACK BALL END 1
	26 00532G8 JAM NUT, 7/16 - 20 1
	27 18456G1 GREASE FITTING, 90° 1
	28
	29
	30 70184G01 IDLER 1
	31 70216G01 THRUST WASHER, 1 1/2" 1
	32 70195G01 THRUST WASHER, 7/8" 1
	33 00734G6 LOCK NUT, 7/8 - 9 1
	34 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	35
	36
	37 14322G6 STEERING SHAFT 1
	38 70558G01 COUPLING 1
	39 00550G1 LOCK NUT, 1/4 - 20 2
	40 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	41 70223G01 GASKET 1
	42 01034G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 3
	43 00878G1 LOCK WASHER, 3/8" 3
	44 70466G01 RETAINER 1
	45
	46 70721G01 STEERING COLUMN 1
	47 28569G01 STEERING COLUMN BUSHING 1
	48 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	49
	50
	51 00470G4 BOLT, 7/16 - 20 X 2 1/2" LG 1
	52 00734G3 LOCK NUT, 7/16 - 20 1
	53 01033G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK 2
	54 00566G2 LOCK WASHER, 7/16" 3
	55
	56
	57
	58 602980 STEERING WHEEL 1
	59
	60
	61 71147G01 COVER 1
	62
	63
	64 14390G2 LOCK NUT, 5/8 - 18 1
	65
	66
	67 70904G04 TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) 2
	68 70855G03 THREADED ROD (10 1/8" LG) 1
	69 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	70 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	71 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	72 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	73
	74 00734G1 LOCK NUT, 7/16 - 14 4
	75
	76
	77 50209G2 CASTELLATED NUT, 7/16 - 20 1
	78 10387G2 COTTER PIN, 3/32" X 1" LG 1

	SEA1.pdf
	SEATING
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) 1
	2 * TEE NUT 8
	3 17074-G1 RUBBER PAD 2
	4 * FLAT STAPLE 110
	5 * FLAT STAPLE 46
	6 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	7 71602-G** VINYL SEAT BOTTOM COVER 1
	8 * FOAM PADDING (SEAT BOTTOM) 1
	9 * SEAT BOTTOM (WOOD) 1
	10 604912-G** TWO TONE VINYL SEAT BOTTOM 1
	11 604906 SEAT BOTTOM (ST CUSTOM) 1
	12
	13 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	14 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	15 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	16
	17
	18 607535 TORX HEAD SCREW 4
	19 71610-G01 SEAT HINGE 2
	20 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	21 604908 SEAT BACK ASSEMBLY (INCLUDES 18, 23-25, 27,28 & 30) 1
	22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	23 * FLAT STAPLE 95
	24 71752-G01 PLASTIC SEAT BACK COVER 1
	25 * SEAT BACK (WOOD) 1
	26 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 4
	27 * TEE NUT 4
	28 * FOAM PADDING (SEAT BACK) 1
	29 71753-G** VINYL SEAT BACK COVER 1
	30 604916-G** TWO TONE VINYL SEAT BACK 1
	31 70364-G01 SPACER 2
	32 74111-G01 SEAT BACK SUPPORT 2
	33 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	36 00560-G1 WASHER, 3/8" 4
	37 70113-G01 ADJUSTABLE BUMPER 2
	38 11027-G1 LOCK NUT, 5/16 - 18 2
	39 605056 SCREW 1/4 - 20 X 1" 4
	40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	41 75258-G01 SEAT BACK SUPPORT 1
	42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	43 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	44 16705-G13 SCREW, 1/4 - 20 X 1.875 LG (STAINLESS STEEL) 2
	45 00520-G1 ACORN NUT, 1/4 - 20 2
	46 75261-G01 END PLUG, 3/4" 2
	47 01110-G01 FLAT WASHER 1/4" 4
	48 71061-G02 BED ASSEMBLY 1
	49 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51) 1
	50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) 1
	51 75252-G** VINYL SEAT BOTTOM COVER 1
	52 00762-G6 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	53 17255-G1 TEFLON WASHER, 5/16" 4
	54 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	55 19859-G1 END CAP, 3/4" 4
	56
	57
	58 71060-G01 BED FRONT (INCLUDES MAT) 1
	59 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	60 00664-G7 WASHER, 5/16" 4
	61 75193-G01 SUPPORT FRAME 1
	62 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	63 00559-G8 WASHER, 5/16" 2
	64 00891-G3 LOCK NUT, 5/16 - 18 2
	65 00272-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	66 17838-G1 NYLON BUSHING 4
	67 00559-G8 WASHER, 5/16" 2
	68 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	69 75196-G01 HANDRAIL 2
	70 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	71 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	72 00520-G3 ACORN NUT, 5/16 - 18 2
	73 75261-G02 END CAP, 1" 4
	74
	75 75460-G01 SIDE BASKET (BLACK) 2
	76 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	77 604922 SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 78, 79) 1
	78 604921 SEAT BOTTOM (INCLUDES 79) 1
	79 604920-G0102 VINYL SEAT BOTTOM COVER 1

	SEATING
	SEATING
	SEATING
	SEATING
	SEATING

	STG1.pdf
	STARTER / GENERATOR
	STARTER / GENERATOR
	1 27065G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) 1
	2 26870G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871G01 REAR BALL BEARING 1
	4 26872G01 FRONT BALL BEARING 1
	5 26873G01 BEARING HOLDER 1
	6
	7
	8 26875G01 FIELD COIL 1
	9 26876G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) 2
	10 * NUT 2
	11 * LOCK WASHER 2
	12 * WASHER 2
	13 * INSULATOR 1
	14 26877G01 POLE CORE SETSCREW 4
	15 26878G01 FRONT COVER 1
	16 27879G01 REAR COVER 1
	17 26880G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) 2
	18 * TERMINAL 2
	19 * INSULATOR 2
	20 * INSULATOR 2
	21 * WASHER 4
	22 * LOCK WASHER 4
	23 * NUT 4
	24
	25 26881G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) 1
	26 26658G01 BRUSH 4
	27 26882G01 BRUSH SPRING 4
	28 26883G01 BRUSH CONNECTOR 2
	29
	30 26884G01 KEY 1
	31 * PULLEY 1
	32 26886G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) 1
	33 * NUT 1
	34 * LOCK WASHER 1
	35 * SCREW 3
	36 * SCREW 4
	37 * SCREW 2
	38 26887G01 BRUSH 1 COVER 3
	39 26888G01 BRUSH 2 COVER 2
	40 26889G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) 2
	41 * BOLT 2
	42 * LOCK WASHER 2
	43 * WASHER 2
	44
	45
	46
	47 606235 BOLT, 1/2 - 13 X 8" LG 2
	48
	49
	50 606279 NUT, 1/2 - 13 2
	51
	52 606236 STARTER / GENERATOR ADJUSTER 1
	53 606255 JAM NUT, 3/8 - 16 1
	54 606274 NUT, 3/8 - 16 1
	55
	56 12064G4 PUSH NUT, 5/16" 1
	57
	58 606138 STARTER / GENERATOR BELT 1

	STARTER / GENERATOR
	STARTER / GENERATOR

	WEA1.pdf
	WEATHER PROTECTION
	1 75123-G01 SUN TOP KIT (INCLUDES ITEMS 2 - 20) 1
	2 75074-G01 REAR STRUT (DRIVER SIDE) 1
	3 75074-G02 REAR STRUT (PASSENGER SIDE) 1
	4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	5 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 18
	6 00771-G5 NYLON WASHER, 3/8 4
	7 00891-G5 LOCK NUT, 3/8 - 16 10
	8 19853-G1 END CAP, 1" 2
	9 75125-G01 FRONT STRUT 1
	10 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG. 4
	11 00905-G8 LOCK WASHER, 5/16" 4
	12 75048-G01 SPACER, 1/2" 2
	13 00879-G1 LOCK WASHER, 3/8" 4
	14 27604-G01 SUN TOP 1
	15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) 2
	16 18716-G1 SPACER 2
	17 00653-G1 WASHER, 3/8" (STAINLESS STEEL) 2
	18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) 2
	19 00665-G6 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) 2
	20 24647-G1 SPACER, 1/4" 2
	21
	22
	23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) 1
	24 19496-G1 REAR VIEW MIRROR 1
	25 19502-G2 SUPPORT BRACKET 1
	26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	27
	28 71966-G04 WINDSHIELD KIT (LEXAN) (REQUIRES SUN TOP KIT) (INCLUDES ITEMS 29 - 35) 1
	29 * WINDSHIELD 1
	30 110-035A SASH, 26" LG 2
	31 110-072A SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	32 110-072B WASHER, 1/4" (STAINLESS STEEL) 4
	33 110-072C RUBBER GROMMET 2
	34 010-072D LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	35 110-066 LABEL (SAFETY) 1
	36 75524-G03 WINDSHIELD KIT FLAT (INCLUDES ITEMS 37 - 44) 1
	37 E4WFX03 WINDSHIELD (4 CADDY) 1
	38 EGWHC12 SASH, 26" LG 2
	39 EGWHS12 STAINLESS STEEL SCREW, 1/4-20 X1 3/4" LG 2
	40 EGWHW12 STAINLESS STEEL WASHER, 1/4" 4
	41 EGWHG13 RUBBER GROMMET 2
	42 EGWHN12 STAINLESS STEEL LOCK NUT, 1/4 - 20 2
	43 EGWHL14 SAFETY LABEL 1
	44
	45 75492-G01 WEATHER ENCLOSURE (3 SIDED) 1

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION

	WHL1.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28442-G03 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	3 15172-G02 WHEEL RIM, BLACK (4 LUG) 1
	4 11657-G1 VALVE STEM 1
	5
	6 14723-G1 LUG NUT, 1/2 -20 AR
	7
	8 74842-G03 WHEEL AND TIRE ASSEMBLY LH (BLK) (INCLUDES ITEM 9) AR
	9 012007 VALVE STEM 1
	10 74842-G04 WHEEL AND TIRE ASSEMBLY RH (BLK) (INCLUDES ITEM 9) AR
	11
	12 605228 POLISHED WHEEL AND RIGHT PATHFINDER TIRE AR
	13 604929 CENTER CAP 1
	14 601354 LUG NUT 4
	15 604930 POLISHED WHEEL AND LEFT PATHFINDER TIRE AR

	WHEELS AND TIRES

	SPC.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	OPTions.pdf
	OPTIONS/ACCESSORIES

	FCV .pdf
	ISSUED MARCH 2008 REVISED JULY 2008
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	ACL 11.pdf
	ACCELERATOR
	ACCELERATOR
	1 606990 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 39) 1
	2
	3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 16409-G1 OVAL RIVET, 3/16" X 7/16" LG 6
	6 27512-G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838-G1 NYLON BUSHING 3
	9 74432-G01 PEDAL PIVOT PIN 1
	10 12064-G6 PUSH NUT, 9/32" 1
	11 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	12 17255-G1 TEFLON WASHER, 5/16" 1
	13 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532-G4 NUT, 5/16 - 24 2
	18 72072-G01 ACCELERATOR ROD 1
	19 17677-G2 SPRING RETAINER, 3/8" 1
	20 73046-G01 COMPRESSION SPRING 1
	21 17979-G1 ACCELERATOR ROD BUSHING 1
	22 17677-G1 SPRING RETAINER, 1/2" 1
	23
	24
	25 72716-G01 MICRO SWITCH CAM 1
	26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 15126-G1 LOCK NUT, 5/16 - 24 1
	28 25853-G03 PEDAL BOX AND COVER 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	31
	32 25861-G01 MICRO SWITCH 1
	33 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201-G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313-G1 FLEX LOOM (BULK) AR
	36 17618-G1 WIRE TIE 2
	37
	38 608608 ACCELERATOR CABLE 1
	39 70116-G02 ACCELERATOR PEDAL BRACKET 1
	40 606283 GOVERNOR LEVER BUSHING 1
	41 606083 UPPER GOVERNOR BRACKET 1
	42 606005 LOWER GOVERNOR BRACKET 1
	43 606284 GOVERNOR ROD 1
	44 603890 GOVERNOR ROD GUARD 1
	45 450452 NUT, M6 - 1.0
	46 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	47 606265 BOLT, M6 - 1 X 12 1
	48 606421 BOLT, M6 - 1 X 30 1
	49 606074 GOVERNER CABLE/DIRECTION SELECTOR BRACKET 1
	50 606256 BOLT M10 - 1.25 X 25 2
	51 72703-G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	53 606264 BOLT, M6 - 1 X 20 1
	54 606262 BOLT, M8 - 1 X 20 1
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64 607035 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 606199 GOVERNOR COVER 1
	66 608527 LABEL (WARNING - GOVERNOR) 1
	67 00915-G1 BONDED WASHER, 1/4" 2
	68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 2
	69
	70
	71 17618-G1 WIRE TIE 1
	72
	73 75546-G01 PEDAL GUARD 1
	74 00414-G6 BOLT 1/4 - 20 X 3/4" LG 4
	75 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 4
	76 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4

	ACCELERATOR
	ACCELERATOR
	ACCELERATOR
	ACCELERATOR

	WHL1_NOV_2008.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28442-G03 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	3 15172-G02 WHEEL RIM, BLACK (4 LUG) 1
	4 11657-G1 VALVE STEM 1
	5
	6 14723-G1 LUG NUT, 1/2 -20 AR
	7
	8 74842-G03 WHEEL AND TIRE ASSEMBLY LH (BLK) (INCLUDES ITEM 9) AR
	9 012007 VALVE STEM 1
	10 74842-G04 WHEEL AND TIRE ASSEMBLY RH (BLK) (INCLUDES ITEM 9) AR
	11
	12 605228 POLISHED WHEEL AND RIGHT PATHFINDER TIRE AR
	13 604929 CENTER CAP 1
	14 601354 LUG NUT 4
	15 604930 POLISHED WHEEL AND LEFT PATHFINDER TIRE AR
	16 28630-G04 TIRE & WHEEL ASSY LH (FRONT & REAR) (BLK) 2
	17 28630-G01 TIRE 22 X 9 -10 STRYKER 2
	18 28630-G05 TIRE & WHEEL ASSY RH (FRONT & REAR) (BLK) 2
	19 28630-G01 TIRE 22 X 9 -10 STRYKER 2

	WHEELS AND TIRES

	SEA1.pdf
	Notes:
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) 1
	2 * TEE NUT 8
	3 17074-G1 RUBBER PAD 2
	4 * FLAT STAPLE 110
	5 * FLAT STAPLE 46
	6 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	7 71602-G** VINYL SEAT BOTTOM COVER 1
	8 * FOAM PADDING (SEAT BOTTOM) 1
	9 * SEAT BOTTOM (WOOD) 1
	10 604912-G** TWO TONE VINYL SEAT BOTTOM 1
	11 604906 SEAT BOTTOM (ST CUSTOM) 1
	12
	13 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	14 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	15 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	16
	17
	18 607535 TORX HEAD SCREW 4
	19 71610-G01 SEAT HINGE 2
	20 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	21 604908 SEAT BACK ASSEMBLY (INCLUDES 18, 23-25, 27,28 & 30) 1
	22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	23 * FLAT STAPLE 95
	24 71752-G01 PLASTIC SEAT BACK COVER 1
	25 * SEAT BACK (WOOD) 1
	26 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 4
	27 * TEE NUT 4
	28 * FOAM PADDING (SEAT BACK) 1
	29 71753-G** VINYL SEAT BACK COVER 1
	30 604916-G** TWO TONE VINYL SEAT BACK 1
	31 70364-G01 SPACER 2
	32 74111-G01 SEAT BACK SUPPORT 2
	33 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	36 00560-G1 WASHER, 3/8" 4
	37 70113-G01 ADJUSTABLE BUMPER 2
	38 11027-G1 LOCK NUT, 5/16 - 18 2
	39 605056 SCREW 1/4 - 20 X 1" 4
	40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	41 75258-G01 SEAT BACK SUPPORT 1
	42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	43 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	44 16705-G13 SCREW, 1/4 - 20 X 1.875 LG (STAINLESS STEEL) 2
	45 00520-G1 ACORN NUT, 1/4 - 20 2
	46 75261-G01 END PLUG, 3/4" 2
	47 01110-G01 FLAT WASHER 1/4" 4
	48 71061-G02 BED ASSEMBLY 1
	49 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51) 1
	50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) 1
	51 75252-G** VINYL SEAT BOTTOM COVER 1
	52 00762-G6 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	53 17255-G1 TEFLON WASHER, 5/16" 4
	54 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	55 19859-G1 END CAP, 3/4" 4
	56
	57
	58 71060-G01 BED FRONT (INCLUDES MAT) 1
	59 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	60 00664-G7 WASHER, 5/16" 4
	61 75193-G01 SUPPORT FRAME 1
	62 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	63 00559-G8 WASHER, 5/16" 2
	64 00891-G3 LOCK NUT, 5/16 - 18 2
	65 00272-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	66 17838-G1 NYLON BUSHING 4
	67 00559-G8 WASHER, 5/16" 2
	68 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	69 75196-G01 HANDRAIL 2
	70 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	71 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	72 00520-G3 ACORN NUT, 5/16 - 18 2
	73 75261-G02 END CAP, 1" 4
	74
	75 75460-G01 SIDE BASKET (BLACK) 2
	76 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	77 604922 SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 78, 79) 1
	78 604921 SEAT BOTTOM (INCLUDES 79) 1
	79 604920-G0102 VINYL SEAT BOTTOM COVER 1


	620385 - STG1.pdf
	1 612028 STARTER / GENERATOR (INCLUDES 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 612031 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL SERVICE PKG 1
	12 612039 BRUSH SPRING 1
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 2
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 NUT, M10 - 1.25 1
	30 606274 NUT, M10 - 1.25 1
	31 606138 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 606236 TENSIONER BOLT 1

	SEA1.pdf
	Notes:
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) 1
	2 * TEE NUT 8
	3 17074-G1 RUBBER PAD 2
	4 * FLAT STAPLE 110
	5 * FLAT STAPLE 46
	6 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	7 71602-G** VINYL SEAT BOTTOM COVER 1
	8 * FOAM PADDING (SEAT BOTTOM) 1
	9 * SEAT BOTTOM (WOOD) 1
	10 604912-G** TWO TONE VINYL SEAT BOTTOM 1
	11 604906 SEAT BOTTOM (ST CUSTOM) 1
	12
	13 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	14 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	15 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	16
	17
	18 607535 TORX HEAD SCREW 4
	19 71610-G01 SEAT HINGE 2
	20 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	21 604908 SEAT BACK ASSEMBLY (INCLUDES 18, 23-25, 27,28 & 30) 1
	22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	23 * FLAT STAPLE 95
	24 71752-G01 PLASTIC SEAT BACK COVER 1
	25 * SEAT BACK (WOOD) 1
	26 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 4
	27 * TEE NUT 4
	28 * FOAM PADDING (SEAT BACK) 1
	29 71753-G** VINYL SEAT BACK COVER 1
	30 604916-G** TWO TONE VINYL SEAT BACK 1
	31 70364-G01 SPACER 2
	32 74111-G01 SEAT BACK SUPPORT 2
	33 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	36 00560-G1 WASHER, 3/8" 4
	37 70113-G01 ADJUSTABLE BUMPER 2
	38 11027-G1 LOCK NUT, 5/16 - 18 2
	39 605056 SCREW 1/4 - 20 X 1" 4
	40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	41 75258-G01 SEAT BACK SUPPORT 1
	42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	43 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	44 16705-G13 SCREW, 1/4 - 20 X 1.875 LG (STAINLESS STEEL) 2
	45 00520-G1 ACORN NUT, 1/4 - 20 2
	46 75261-G01 END PLUG, 3/4" 2
	47 01110-G01 FLAT WASHER 1/4" 4
	48 71061-G02 BED ASSEMBLY 1
	49 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51) 1
	50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) 1
	51 75252-G** VINYL SEAT BOTTOM COVER 1
	52 00762-G6 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	53 17255-G1 TEFLON WASHER, 5/16" 4
	54 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	55 19859-G1 END CAP, 3/4" 4
	56
	57
	58 71060-G01 BED FRONT (INCLUDES MAT) 1
	59 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	60 00664-G7 WASHER, 5/16" 4
	61 75193-G01 SUPPORT FRAME 1
	62 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	63 00559-G8 WASHER, 5/16" 2
	64 00891-G3 LOCK NUT, 5/16 - 18 2
	65 00272-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	66 17838-G1 NYLON BUSHING 4
	67 00559-G8 WASHER, 5/16" 2
	68 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	69 75196-G01 HANDRAIL 2
	70 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	71 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	72 00520-G3 ACORN NUT, 5/16 - 18 2
	73 75261-G02 END CAP, 1" 4
	74
	75 75460-G01 SIDE BASKET (BLACK) 2
	76 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	77 604922 SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 78, 79) 1
	78 604921 SEAT BOTTOM (INCLUDES 79) 1
	79 604920-G0102 VINYL SEAT BOTTOM COVER 1


	SEA1.pdf
	Notes:
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) 1
	2 * TEE NUT 8
	3 17074-G1 RUBBER PAD 2
	4 * FLAT STAPLE 110
	5 * FLAT STAPLE 46
	6 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	7 71602-G** VINYL SEAT BOTTOM COVER 1
	8 * FOAM PADDING (SEAT BOTTOM) 1
	9 * SEAT BOTTOM (WOOD) 1
	10 604912-G** TWO TONE VINYL SEAT BOTTOM 1
	11 604906 SEAT BOTTOM (ST CUSTOM) 1
	12
	13 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	14 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	15 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	16
	17
	18 607535 TORX HEAD SCREW 4
	19 71610-G01 SEAT HINGE 2
	20 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	21 604908 SEAT BACK ASSEMBLY (INCLUDES 18, 23-25, 27,28 & 30) 1
	22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	23 * FLAT STAPLE 95
	24 71752-G01 PLASTIC SEAT BACK COVER 1
	25 * SEAT BACK (WOOD) 1
	26 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 4
	27 * TEE NUT 4
	28 * FOAM PADDING (SEAT BACK) 1
	29 71753-G** VINYL SEAT BACK COVER 1
	30 604916-G** TWO TONE VINYL SEAT BACK 1
	31 70364-G01 SPACER 2
	32 74111-G01 SEAT BACK SUPPORT 2
	33 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	36 00560-G1 WASHER, 3/8" 4
	37 70113-G01 ADJUSTABLE BUMPER 2
	38 11027-G1 LOCK NUT, 5/16 - 18 2
	39 605056 SCREW 1/4 - 20 X 1" 4
	40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	41 75258-G01 SEAT BACK SUPPORT 1
	42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	43 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	44 16705-G13 SCREW, 1/4 - 20 X 1.875 LG (STAINLESS STEEL) 2
	45 00520-G1 ACORN NUT, 1/4 - 20 2
	46 75261-G01 END PLUG, 3/4" 2
	47 01110-G01 FLAT WASHER 1/4" 4
	48 71061-G02 BED ASSEMBLY 1
	49 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51) 1
	50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) 1
	51 75252-G** VINYL SEAT BOTTOM COVER 1
	52 00762-G6 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	53 17255-G1 TEFLON WASHER, 5/16" 4
	54 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	55 19859-G1 END CAP, 3/4" 4
	56
	57
	58 71060-G01 BED FRONT (INCLUDES MAT) 1
	59 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	60 00664-G7 WASHER, 5/16" 4
	61 75193-G01 SUPPORT FRAME 1
	62 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	63 00559-G8 WASHER, 5/16" 2
	64 00891-G3 LOCK NUT, 5/16 - 18 2
	65 00272-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	66 17838-G1 NYLON BUSHING 4
	67 00559-G8 WASHER, 5/16" 2
	68 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	69 75196-G01 HANDRAIL 2
	70 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	71 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	72 00520-G3 ACORN NUT, 5/16 - 18 2
	73 75261-G02 END CAP, 1" 4
	74
	75 75460-G01 SIDE BASKET (BLACK) 2
	76 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	77 604922 SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 78, 79) 1
	78 604921 SEAT BOTTOM (INCLUDES 79) 1
	79 604920-G0102 VINYL SEAT BOTTOM COVER 1


	620385 - STG1.pdf
	1 612028 STARTER / GENERATOR (INCLUDES 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 612031 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL SERVICE PKG 1
	12 612039 BRUSH SPRING 1
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 2
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 NUT, M10 - 1.25 1
	30 606274 NUT, M10 - 1.25 1
	31 606138 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 606236 TENSIONER BOLT 1




